IRFH RS /Drive system

F5/N0 HH5/SN Name £ /Y #&¥E/Remarks
1 255013510001 Drive axle(DW) BRZFF (DW) 1 FE4P30N
1 256113510001 Drive axle(DW-3.5T) REHHF (DW-3. 5T) 1 FE4P35N
2 255013520003 |Adjusting shim 1 AT 1
3 255013520002 Nut M20x1.5 BZEEM20x1. 5 8
4 910600100021 | Dowel pin GB119.2-8x25 [ AERGB119. 2-8x25 1
5 910400100007 Washer GB97.1-10-200HV S EIGBIT. 1-10-200HV 12
6 910400500007 |Washer GB93-10 B EIGBI3-10 12
7 910100400004 Bolt GB5786-M10x1.25x30-8.8 IZF£GB5786-M10x1. 25x30-8. 8 12
8 910300900002 Nut GB6178-M20-8 WZEEGB6178-M20-8 1
9 910400100009 Washer GB97.1-14-200HV P EEGBIT. 1-14-200HV 5
10 910400500009 Washer GB93-14 4B GB93-14 5
11 910100200010 Bolt GB5785-M14x1.5x50-8.8 B2 FEGB5785-M14x1. 5x50-8. 8 5
12 910600600037 Split pin GB91-4x40 FF F144GB91-4x40 1
13 910400500012 |Washer GB93-20 5% H R GBI3-20 9
14 910400100012 Washer GB97.1-20-200HV S GBIT. 1-20-200HV 1
15 910100500006 BoltGB31.1-M20x90-8.8 BEFEGB31. 1-M20x90-8. 8 1
16 910800100020 O ring 90x2.65 OJF [l -490x2. 65 1
17 920900100024  [Motor (HP) 341 (HP) 1 j#%5/Optional
17 920900100055 |Motor (WN) HLHL(NN) 1 i#:%%/Optional
18 255014010002 Gear box (ZN) AR5 (ZN) 1
19 255013520005 | Seal washer ) 1
20 255013520001 Bolt M20x1.5x66 IZHEM20x 1. 5x66 8
21 255013520004 Adjusting washer 2 iEE SRy 2
22 255098513251 Encoder (HP) Yl 2 (HP) 1 2 /Optional
22 255098513253 Encoder (WN) Y i 2% (WN) 1 J%%4/Optional




IEzh#E (DW) /Drive axle (DW)

F5/N0 HB/SN Name E3:8 By #&¥E/Remarks
1 255098513501 |Left brake assembly e R 1
2 255098523502 Drive axle left bearing plate R A SRR 1
3 3 Air hole assembly AL 1
4 Blocking B 1
New drive axle housing HIRBNE 1 FE4P30N
5 New drive axle housing HRE e (3. 5T) 1 FE4P35N
6 Oil seal biiiEs] 2
7 Drive axle right bearing plate R AT SRR 1
8 Right brake assembly A i 3 5 B 1
9 Spring washer 14 B4 16
10 Brake bolt i3 2SR 4
11 55 Brake bolt il 3 2 AR 12
12 255098523512 |Oil seal SD100x140x12 LS 2
13 255098023513 Bearing 30615 2
14 255098523514 Bearing331151 2
15 255098523515 Nut seat 9
16 255098523516 Nut seat circlip 2
17 255098523517 | Spring washer 6 4
18 255098523518 Bolt M6x12-4.8 B2 FEM6x12-4. 8 4
19 255098523519 [Hub iR 2
20 255098523520 [Hub connecting bolt AR 12
21 255098523521 Half shaft seal washer el (7) Bk 1
22 255098523522 Half shaft ety 1
23 255098523523 |Rim nut SN R 2




#i3h 5 5 R(DW)/Brake assembly (DW)

5 /NO #RES/SN Name EX3 ¥ &/ary #3E/Remark
1 A Back plate assy K HIohEREAR 2
1 A R.H.back plate T ERENR 1
B 255098513505 |Wheel cylinder assy HIBRD R 2
2 A Hood,drain screw HDERMRIBE = 2
3 A Screw,vent 5 RESIEE] 2
4 A Cylinder body F TP RELE 2
5 A Spring NREE 2
/ 6 A Cup AREH 2
| 7 A Piston PDREE 2
{ 8 A Support hood NRIPS 2
\ 9 A Rod,piston 53 R% = INAT 2
10 A Pin 5T 2
11 A Pull rod FHlEHIAT 2
12 A Heel block BIR 2
13 255098513509  |Brake shoe & friction piece il Eh B T EE R S AR (RIT) 2
14 A Washer EE] 2
15 A Clip reed +E 1
16 A Wire unit,spring HELKE 2
17 A Release spring il zh B 22 B0 3 3 2
18 A Washer EE] 2
19 A Seat,spring TS 2
20 A Spring HE 2
21 A Return spring I zhBE AR S 2
22 A Spring BE 2
23 A Clearance adjuster PR 2
24 A pinion INKES 2
25 A Washer B 2
26 A Adjust the stud NEES e 2
27 A pin TELLEH 2
28 A Guide block SER 2
29 255098513510  [Brake shoe & friction piece HEEEERER 2 (F) 2
30 A Protective sleeve RIFE 4
31 A poles X 4
32 255098513503 |Cable,R.H. HIENINREAL(E) 1
32 255098513504 [Cable,L.H. HIHINRESA(E) 1
33 A Plug,rubber RIFE 2
34 A Spring washer HELE 2
35 A Bolt 1712 2




255014010002 ZZ# 48 (ZN)/Gear box(ZN)

FES/NO #RES/SN Name EX3 ¥ &/ary %3 /Remark
1 910100300036 _|Bolt HRIZM10X25 4
2 910400500007 | Spring washer HEBE 10 20
3 255098524003 _|Bearing cap EE 1
4 255098524004 | Spacer BR 4
5 910800100032 [0 seal ring O, 2 £ B 75X3.1 1
6 255098524006 |Box FiE 1
7 255098524007 | Oil seal M TCA5X85X10 1
8 910700200024 _|Bearing6209 B 376209 1
9 910700200021 _|Bearing6206 Bk 756206 3
10 255098524010 _|O-ring O & H B25X2.65 2
11 255098524011 _|Input shaft assembly WAES 1
12 910700200023 _|Bearing6208 Bk 756208 1
13 910100100125 _|Bolt M10X100 242 M10X100 12
14 910100300034 _|Bolt M10X16 $R12M10X16 2
15 255098524017 | Stop dog R 1
16 255098524019 _|Paper pad HE 1
17 255098524020 |axle ] 1
18 255098524021 |Gear FREX A 1
19 255098524022 | Gear assembly PSEEEGE 1
20 255098524023 _|Bearing32207 5 7R 1 §li7532207 2
21 910100300038 _|Bolt M10X35 BRI M10X35 2
22 255098524042 |Bearing 6306 B H7%6306 1
23 255098524043 [ Differential assembly ERBEA 1
24 255098524027 _ [Locking plate B 4
25 255098524044 |Hole with elastic retainer 85 ENGEETEERS 1
26 910600100013 _|Pin6X20 E 1 £56X20 2
27 255098524025  [Bearing seat R 2
28 255098524026 | Bolt (L3 4
29 255098524018  |Box cover FaE 1




2550140100022488 (ZN) /Differential mechanism(ZN)

FES/NO #RES/SN Name EX3 ¥ &/ary %3 /Remark
1 255098524024 | Left differential carrier ERBEEN 1
2 255098524028 |Gear F ISR 2
3 255098524029  |Axle +FH 1
4 255098524030 _|Washer EE] 2
5 255098524032 |Gear TEER 4
6 255098524034 |Gear ring HE 1
7 255098524035 |Washer AR 4
8 255098524036 | Spacer BHEBR 6
9 255098524037 _|Bolt [ERE 12
10 910700200026 _|Bearing MR IR6211 2
11 255098524040 _|Nut B2 EM10X1.25 12




izh# HR/Drive wheel assembly

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
255013010010  |Drive wheel assembly 23x9-10-18PR(gas) UREN % S R23x9-10-18PR (F85) 2 FE4P30Nif

A 255013010011 | Drive wheel assembly 23x9-10 (solid) URENEE EAR23x9-10 (F20) 2 FE4P30Ni%%5
013010012 Drive wheel assembly 23x9-10(environmental) IRENES S K23x9-10 CGRE) 2 FEAP30Ni% 25

A 256102013001 [Drive wheel assembly 23x10-12 (solid) URANES L AL23X10-12 (S240) 2 FE4P35Ni%%5
256102013002 | Drive wheel assembly 23x10-12(environmental ) UREH I R23X10-12 (R R) 2 FE4P35Ni 3%
255013010002 Pneumatic tyre 23x9-10-18PR 7555 HR23x9-10-18PR 2 FEAP30Nj %%

1 013010003 |Solid tyre 23x9-10 205 fifi23x9-10 2 FE4P30Ni 35
255013010007 Environmental protection tyre 23x9-10 R4 IR23x9-10 2 FE4P30Nik 3%

. 256113011002 | Solid tyre 23x10-12 HeIi23X10-12 () 2 FEAP35NiE %
256113011003  |Environmental protection tyre 23x10-12 F11H23X10-12 GRR) 2 FE4P35Nj 3%

2 013010001  |Rim assembly 6.50F HeAE 886, 50F 2 FE4P30NiE 35
2 256113011001 |Rim assembly 8.00G-12 HEAE RS, 006-12 2 FE4P35Ni% 3¢




FEF ALK %38/Lifting motor and installation

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
1 920900100049 |Motor(HP) AL (HP) 1 i%%¢/Optional
1 920900100055 [Motor(WN) L (WN) 1 #:%4%/Optional
2 255032520003  [Anti vibration pad TR 8
3 5032520001 |Bushing %= 1
4 255032520002 Washer @40x@11x4 8 b 40x & 11x4 4
5 910400500007 Washer GB93-10 BB GBI3-10 6
6 910100100034  |BoltGB5782-M10x55-8.8 B2 FGB5782-M10x55-8. 8 4
7 255023510006 | Gear pump R 1
8 910400100007  [Washer GB97.1-10-200HV P24 fE|GBYT. 1-10-200HV 2
9 910100300039 [Bolt GB5783-M10x40-8.8 BEHEGB5783-M10x40-8. 8 2
10 098513251 Encoder (HP) Gl 45 (HP) 1 J#%5/Optional
10 255098513253 |Encoder (WN) Sl 7 (WN) 1 i#:2%%/Optional




#H R4 /Battery and bracket

/N0 HH5/SN Name L HE/QTY #&¥E/Remarks
256037010001 |Battery (80V500Ah) (weld) FiLiih (80V500Ah) (&) 1 Fif
. 256037010005 | Battery (80V560Ah) (weld) Hi i (80V560Ah) (&) 1 JEdEat
256037010002 |Battery (80V500Ah) (bolt) Fi1iih (80V500Ah) (%) 1 L
256037010006 | Battery (80V560Ah) (bolt) Hii (80V560Ah) (#8) 1 240

. 256137010001 |Battery (80V500Ah) (weld) £t (80V500Ah) (J5) 1 3. 5T £ A

256137010002 | Battery (80V500Ah) (bolt) Hii (80V500Ah) (#8) 1 3. 5T %

2 255012510001  |Battery bracket welding i RS S 1 3. OT{ &




BIBEHR /Foot pedal

Fg/No HB/SN Name £ HeR/QIY #1%/Remarks
1 255018020005 | Cushion HpR 2
2 55018010001 |Floor welding (front) bR A (i) 1
3 255018010002  |Floor welding (rear) IR ) 1
! 41100100001 | Screw M8x12-8.8 #25TM8x12-8. 8 2
5 255018020006  |Foot pedal 7 B 1




H S M /Battery box cover

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
1 256021010002  |Battey box cover welding AR AR 1
2 910300100005 [Nut GB6170-M6-10 BEREGB6170-M6-10 8
3 255021010016 | Pressing plate weiding SRR AR 2
! 255021020003 | Trim iz 1
5 255021020046 Guard cicle ¢35 {747/ & 35 1
6 910200500053 | ScrewGB818-M6x20-4.8 B2ETGBS18-M6x20-4. 8 2
7 255021020020 Handle fi T 1
8 910400500005 WasherGB93-6 B I B GBI3-6 4
9 255021020068 | Damping pad i 2
10 255021010005 Hinge welding (left) BRI A (fE) 1
11 910100300024  |Bolt GB5783-M8x30-8.8 B2 FEGB5783-M8x30-8. 8 4
12 910200500056 [Screw GB818-M6x35-4.8 B25TGB818-M6x35-4. 8 2
13 255021010010  |Head cover lock T 8 1
14 255021020052 |Lock tongue 2 BE2 I
15 910400100005 [Washer GB97.1-6-200HV P24 fElGBYT. 1-6-200HV 2
16 910400500008 WasherGB93-12 B B GBI3-12 1
17 910400100008 | WasherGB97.1-12-200HV P24 fEIGBYT. 1-12-200HV 1
18 910300100008 [Nut GB6170-M12-10 BERIGB6170-M12-10 1
19 910200500021  [Screw GB818-M4x10-4.8 $24TGB818-MAx10-4. 8 2
20 255021020055 Fixing plate [ 5 B 1
21 255021020021 |Handle(inside) BT () 1
22 910100300023 |Bolt GB5783-M8x25-8.8 BEHEGB5783-M8x25-8. 8 6
23 255021020047 [Holder S P
24 910400500006 | Washer GB93-8 3 I6BI3-8 10
25 910400100006 | Washer GB97.1-8-200HV P BEIGBYT. 1-8-200HV 10
26 255021020054  |Adjusting pad ) e 4 2
27 255021020045 |Bed plate JERL 9
28 255021020043 [Bolt [#i iz 8 2
29 255021010006 _|Hinge welding (right) Bt A () 1
30 255021010014 |BearingGE12E S ¥ KGE1 28 2
31 910300100006 [NutGB6170-M8-10 B RFGB6170-M8-10 2
32 940400100027 | Air spring 350N(D620) 350N (D620) 1
33 940400100031 __|Air spring500N(D620) LHAFES00N (D620) — [ 4 1

255037510001 [Seat (STD.) ks (BRTD) 1 FRE/STD.
34 255037510003 | Seat (Comfortable) JERS (B384 1 %% /Optional
255037510004 [Seat (Vibratio) R QR 1 %345 /0ptional




AT WHR) /Right side door

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
1 910100300023  |Bolt GB5783-M8x25-8.8 IZH2GB5783-M8x25-8. 8 2
2 910400500006 Washer GB93-8 54 B GB93-8 2
3 910400100006 | Washer GB97.1-8-200HV 124 fE|GBYT. 1-8-200HV 2
1 910300100007 |Nut GB6170-M10-10 BERFGB6170-M10-10 1
5 910400500007 __|Washer GB93-10 FF A EIGBY3-10 5
6 910400100007  |Washer GB97.1-10-200HV P-4 EIGBIT. 1-10-200HV 5
7 021010009 _|Side door lock et 1
8 255021020039 | Fixing plate e !
9 255021020040 Lock tongue 1 Al 1
10 505621520041 |Air hole (left) SR () 1
11 255021010007 Limit seat welding PR A7 R 1
12 910100300063  |Bolt GB5783-M14x35-8.8 B2 F2GB5783-M14x35-8. 8 2
13 255021020059 Star shaped handle BT 1
14 256021010001 Side door welding (right) TS () 1
15 940500200016 |Bushing 16x18x16-SF-1 &4 (UF) 16x18x16-SF-1 2
16 910600100031 Dowel pin GB119.2-10x30 [ FE45GB119. 2-10x30 1
17 910100300037 [Bolt GB5783-M10x30-8.8 BHGB5783-M10x30-8. 8 4
18 255021010004  |Hinge seat welding R 1
19 255021020044 Adjusting washer i A 1
20 255021020042 [Bolt 2 1
21 255021020041 | Limit plate FRAEAR 1
22 910100300014 |Bolt GB5783-M6x35-8.8 BZFCB5783-M6x35-8. 8 1
23 505618020016 Damping pad e 2




AR (BBER) /Right side plate (hoisting frame)

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
1 941100100012 |Bolt M8X20 $Z4TM8x20-8. 8 (JB) 1
2 256021012017 |Side plate welding (right) DRI A& CH) 1
3 505621520041 [Air hole (left) SEAFL (F) 1
! 910200500052 [Screw GB818-M6x16-4.8 B2ETGBS18-M6x16-4. 8 2
5 910400500005  |Washer GB93-6 F R EIGBI3-6 2
6 910400100005  [Washer GB97.1-6-200HV P-4 [EIGBIT. 1-6-200HV 2
7 255021010015 |Hook welding (left) HRE (5) 1




MR /Left cover plate

Fg/No HB/SN Name £ HeR/QIY #1%/Remarks
1 255021010015  |Hook welding (left) HRE (5) 1
2 910400100005  [Washer GB97.1-6-200HV P EIGBIT. 1-6-2001V 2
3 910400500005 | Washer GB93-6 F R EIGBI3-6 2
1 910200500052 [Screw GB818-M6x16-4.8 B24TGB818-M6x16-4. 8 2
5 256021011003 Side plate welding (left) MRS () 1 %% /optional
256321011002 Side plate welding (LI-left) R A R ) 1 J:2%/optional
6 505621510004 |Air hole (right) JENAL () 1
7 941100100012 |Bolt M8X20 B24TM8x20-8. 8 (SB) 1




B #®/Valve cover

1

JFS/N0 HHB/SN Name E3:8 /Ty #&¥E/Remarks
1 255021020051 [Holder Y 2
2 910400100005  [Washer GB97.1-6-200HV P-4 [EIGBIT. 1-6-200HV 2
3 910400500005 | Washer GB93-6 355 4 IGBI3 -6 2
1 910200500053 [Screw GB818-M6x20-4.8 24T GB818-M6x20-4. 8 2
5 255021020002 | Protective cover 1 g1 1
6 255021020058 [M6 Nut M6-F iz B 4
7 910200500052 |ScrewGB818-M6x16-4.8 B24TGB818-M6x16-4. 8 6
8 255021020001 Protective cover 2 Bid s 1
9 255024520065 Rubber sheath BiRnE 2
10 255024520063 |Cap BIILis 2
11 021020017 |Cover it 1
12 941100100001 | ScrewM8X12-8.8 BR4TM8X12-8. 8 2




SP4FEII /Counter weight assembly

%
u;

m

I

/An‘.» \
__ﬂf 2

i)

S

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks

. 256023020001 | Counter weight (3.0t) i E (3. 0t) 1 FE4P30N
256123020001 Counter weight (3.5t) S (3. 5t) 1 FE4P35N

2 255023010001 |Pin F5| 4 1

3 910100100104 [Bolt GB5782-M24x150-8.8 B2 FGB5782-M24x150-8. 8 2

4 910400500013  |Washer GB93-24 FE R EIGBY3-24 2

5 255023020007 [Spacer o P

6 255023020002 |Cap iz 1

7 910100300011 |Bolt GB5783-M6x20-8.8 B2 F2GB5783-M6x20-8. 8 2

8 255023020006 Spacer bEEEErA 2

9 910400500005 Washer GB93-6 S B GBI3-6 2

10 910400100005 | Washer GB97.1-6-200HV P24 fElGBYT. 1-6-200HV 2




2 (MHBR) /Frame (sidesway)

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
1 256021510020  |Frame welding KX Sy 1 FE4P30N
1 256121510021 Frame welding Z g s 1 FE4P35N
2 910100300020  |Bolt GB5783-M8x16-8.8 IZH2GB5783-M8x 16-8. 8 4
3 910400500006 Washer GB93-8 8 I E GBI3-8 4
! 910400100006 | Washer GB97.1-8-200HV 124 fE|GBYT. 1-8-200HV 4
5 941100100001 |Screw M8X12-8.8 BR4TM8X12-8. 8 2
6 021510004 | Side plate welding MR & i) 1
7 255021510001 |Baffle welding PRI A (R 1
8 910400100009 | Washer GB97.1-14-200HV P24 fEIGBYT. 1-14-200HV 4
9 910400500009 Washer GB93-14 BB GBI3-14 4

10 910100300063 [Bolt GB5783-M14x35-8.8 B2 FGB5783-M14x35-8. 8 4
11 255021510010 |Plate welding A 1
12 910400100007 | Washer GB97.1-10-200HV S EGBYT. 1-10-200HV 3
13 910400500007 Washer GB93-10 BB GBI3-10 3
14 910100300037 [Bolt GB5783-M10x30-8.8 BHEGB5783-M10x30-8. 8 3
15 255021510009  |Indicator welding [ FL A 1
16 910100300051 |BoltGB5783-M12x35-8.8 B2 FGB5783-M12x35-8. 8 4
17 910400100008 [Washer GB97.1-12-200HV PR EIGBIT. 1-12-200HV 4
18 910400500008 |Washer GB93-12 55 HEIGBI3-12 4
19 910300100008 [Nut GB6170-M12-10 BERFGB6170-M12-10 4




%4 (F3%R) /Frame (ceiling mounted)

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
. 256021512001  |Frame welding (crane) ARG (i) 1 FE4P30N
256121512001 Frame welding (crane) L ga s G 1 FE4P35N
2 910100300020  |Bolt GB5783-M8x16-8.8 IZH2GB5783-M8x 16-8. 8 4
3 910400500006 Washer GB93-8 8 I E GBI3-8 4
! 910400100006 | Washer GB97.1-8-200HV 124 fE|GBYT. 1-8-200HV 4
5 255021510001 |Baffle welding A D N
6 910400100009 [Washer GB97.1-14-200HV P24 FEIGBYT. 1-14-200HV 4
7 910400500009 Washer GB93-14 BB GBI3-14 4
8 910100300063 [Bolt GB5783-M14x35-8.8 B2 HGB5783-M14x35-8. 8 4
9 255021510010 |Plate welding R A 1
10 910400100007  [Washer GB97.1-10-200HV S BEIGBYT. 1-10-200HV 5
11 910400500007 Washer GB93-10 BB GBI3-10 5
12 910100300037  |Bolt GB5783-M10x30-8.8 B2 FGB5783-M10x30-8. 8 3
13 255021510009 Indicator holder welding [ F LA 1
14 910100300051 [Bolt GB5783-M12x35-8.8 B2 FEGB5783-M12x35-8. 8 4
15 910400100008 [Washer GB97.1-12-200HV P EIGBIT. 1-12-200HV 3
16 910400500008 |Washer GB93-12 55 EIGBI3-12 4
17 910300100008 [Nut GB6170-M12-10 BERIGB6170-M12-10 4
18 910100300035 [Bolt GB5783-M10x30-8.8 B2 FGB5783-M10x30-8. 8 2
19 255021520101 Cover plate F 1
20 253521520063 | Spacer ®14.5x$12.2x10 [ @ 14. 5x P 12, 2x10 4
21 255021520109 [Anti vibration pad ¢140x¢13x25 IRAEH d 140x & 13x25 4
22 910200200099  [Screw GB70.1-M12x35-8.8 BETGBT0. 1-M12x35-8. 8 4




2T R /Control panel

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
1 941100100009 |ScrewM6x12-8.8 #2£TM6x12-8.8 19
2 255010020002 | Cover B(F) 1
3 255010020009 |Nut M6 # T iREMe 10
B 255010020001 | Cover (Curtis) & (L)(Curtis) 1 %3/ Optional
255010020007 | Cover (Inmotion) (L) (Inmotion) 1 53/ Optional
5 255010020003 |Lid HIEhE = 1
6 255010020006  |Lid BE 1
7 255010020005  |Front cover LI 1
8 255010020004  |Tool box aELE 1




#0368 X %3E/Steering mechanism and installatio

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
1 255015010007  |Adjustable handle BRI 1
2 910600400015 Dowel pin GB879.1-4x30 s M 5] K45 GB879. 1-4x30 1
3 255015020025 |Packing set Bz 1
4 255015010002 |steering gear EmaEs 1
5 255015020019 [Latch segment B 1
6 910300300006 [Nut GB6172.1-M12-05 BERIGB6172. 1-M12-05 1
7 910100300057 [Bolt GB5783-M12x70-8.8 B2 FGB5783-M12x70-8. 8 1
8 255015010001 Steering column B [ S R MR 1
9 255015010003 Steering wheel J 1) 4 1
10 910600700014 [Short axle GB882-6x26x1.6 HiHHGBS82-6x26x 1. 6 1
11 910600600005 [Split pin GB91-1.6x10 JFCI456BI1-1. 6x10 1
12 255015020002 Fixed seat 2 K N
13 255015010005 Adjustable lever PR G 1
14 255015020021 |Screw TR 1
15 911200100004 |Grease nipple JB7940.1-M10x1 JHFEJB7940. 1-M10x1 1
16 940500200016  |Bushing ®16x$18x16-SF-1 4% (HH) ©16xP 18x16-SF-1 2
17 255011510003 |Shaft %c16x135 Hi H A% 16x135 1
18 910400100005  [Washer GB97.1-6-200HV P-4 [EIGBIT. 1-6-200HV 1
19 910400500005 | Washer GB93-6 AR BIGBI3-6 1
20 910100300009 [Bolt GB5783-M6x12-8.8 BZF2GB5783-M6x12-8. 8 1
21 910100300036  |Bolt GB5783-M10x25-8.8 BHEGB5783-M10x25-8. 8 4
22 910400500007 |Washer GB93-10 33 IGBI3-10 4
23 910400100007 [Washer GB97.1-10-200HV 124 fEIGBY7. 1-10-200HV 4
24 255015010004 | Support welding R 1
25 255015010002 Steering gear 8 1




Bt ZHEI/Foot brake

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
1 910100300010  |Bolt GB5783-M6x16-8.8 %2 GB5783-M6x16-8.8 2
2 910400500005  |Washer GB93-6 FH B GBI3-6 2
3 910400100005  |Washer GB97.1-6-200HV T #4[%1GB97.1-6-200HV 2
4 255011510006 Grease nipple AR 1
5 911000600001  [Hose clamp QC/T390-(11-14) If%47QC/T390-(11-14) 2
6 255011520021 Connecting pipe R 1
7 910100300003  |Bolt GB5783-M5x12-8.8 22 GB5783-M5x12-8.8 1
8 910400500004  |Washer GB93-5 5 H #GBI3-5 1
9 910400100004  |Washer GB97.1-5-200HV “F- 44 GB97.1-5-200HV 1
10 255011510003  |Axle ®16x135 i H4h © 16x135 1
11 910100300039  |Bolt GB5783-M10x40-8.8 122 GB5783-M10x40-8.8 4
12 910400500007  |Washer GB93-10 5 # #GB93-10 6
13 910400100007  |Washer GB97.1-10-200HV 446 GB97.1-10-200HV 6
14 255011510004 Foot brake holder welding SR B S AR 1
15 940500100006  |Bushing ®16x®18x15-SF-1 S48 ©16x P 18x15-SF-1 2
16 255011510002  |Pedal weiding ey 1
17 255011520010 Damping pad k] 1
18 910600600015  |Split pin GB91-2x20 JF [145GB91-2x20 1
19 255011520008 |Spring 13 1

20 911200100004  |Grease nipple JB7940.1-M10x1 il #7)B7940.1-M10x1 1
21 255011520013  |Pedal (rubber) B (1582) 1
22 910100100023  |Bolt GB5782-M8x45-8.8 1511 GB5782-M8x45-8.8 1
23 910300100006  |Nut GB6170-M8-10 125} GB6170-M8-10 1
24 940500100048  [Bushing ®10x®12x8-SF-1 5454 D 10x D 12x8-5F-1 1
25 255011510001  [Brake pump assembly il B 1
26 910100300038  |Bolt GB5783-M10x35-8.8 11 GB5783-M10x35-8.8 2
27 910300100007  |NutGB6170-M10-10 12 £}GB6170-M10-10 2
28 255011510009  [Hydraulic steel pipe welding 2 MEMRE A2 1
29 255011510010  |Hydraulic steel pipe welding 1 IR N E AR AL 1




Zil3h#4\/Parking brake

JFS/N0 HHB/SN Name E3:8 /Ty #&¥E/Remarks
A 255012010001 Parking brake assembly I ZE 1| 5 S 1
1 A Screw GB70.1-M5x16-8.8 1241 GB70.1-M5x16-8.8 1
2 A Spring 2 1
3 A Circlip GB894.1-16 iSRS R 6B894.1-16 2
4 A Washer GB97.1-16-200HV T 44 [%1GB97.1-16-200HV 2
5 A Pedal welding BRI 1
6 A Baffle FELS 1
7 A Screw GB818-M3x8-4.8 1241 GB818-M3x8-4.8 5
8 A Screw GB818-M3x20-4.8 1247 GB818-M3x20-4.8 2
9 920200300009  |Micro switch RV-166-1C25 BENTIF R 1
10 A Shaft Hifh 1
11 A Steel ball GB308-5.5 HAFRGB308-5.5 1
12 A Spring K5 1
13 A Screw GB77-M8x8-45H 154 GB77-M8x8-45H 1
14 A Assembly seat 27 1
15 A Board 3 3 1
16 A M8x170 Bolt M8x1701Z % 1
17 A Axle P 1
18 A Nut GB6170-M8-10 1%1}GB6170-M8-10 2
19 A Washer GB97.1-8-200HV 124 [/ GB97.1-8-200HV 2
20 A Axle 3 iiik] 1
21 A Polyurethane tube WA 1
22 A Spring 1 i1 1
23 A Axle 4 44 1
24 A Washer GB97.1-10-200HV -2 [t GB97.1-10-200HV 4
25 A Washer GB93-10 R GB3-10 3
26 A Bolt GB5783-M10x25-8.8 1242 GB5783-M10x25-8.8 3
27 A Board 2 2 1
28 A Axle 1 1 1
29 A Axle 2 42 1
30 A Board 1 B 1
31 A Spring seat P 1
32 A Spring FHE 1
33 A Nut GB889.1-M5-10 12}GB88Y.1-M5-10 1
34 A Pedal pad BRI 1
35 A Washer GB93-3 P GBI3-3 3
36 A Dowel pin GB879.1-2.5x10 Pk B 4145 GB879.1-2.5x10 1
37 A Board 2 2 1
B 255098512001 | Parking brake repair kit HERIRIEIEE 1




P TRERK %3 /0verhead guard and installation

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
1 910100300050  [Bolt GB5783-M12x30-8.8 %2 GB5783-M12x30-8.8 8
2 910400500008  |Washer GB93-12 FH B GBY3-12 8
3 910400100008  |Washer GB97.1-12-200HV T 44 [%1GB97.1-12-200HV 4
1 255022020002 | Special pipe cover SRV L () 1
5 255022020001  |Special pipe cover SRR () 1
6 910400200005  |Washer GB96.1-12-200HV K GB96.1-12-200HV 4
7 255022020004 [Coil JEAT R 2
8 255022020003 | Coil KIT Z L 3

9 256022011001  |Overhead guard welding AT 1 i%%¢/Optional

256022012001  |Overhead guard welding (crane) IR G (RE i) 1 %% /Optional




JEARH %3 /Rearview mirror installation

JFS/N0 HHB/SN Name E3:8 /Ty %¥%E/Remarks
1 910300100006  [Nut GB6170-M8-10 1%1}GB6170-M8-10 2
2 910400500006  |Washer GB93-8 FH B GBY3-8 2
3 910400100006  [Washer GB97.1-8-200HV T #4[%GB97.1-8-200HV 2
4 910100300022  |Bolt GB5783-M8x20-8.8 1214 GB5783-M8x20-8.8 2
5 940800100001  |Rearview mirror JEHLEE 1
6 255049520003  |Holder EE] 1




B & %3 (DV) /Steering axle and installation(DW)

Fg/No HB/SN Name £ BR/QIY | &3 /Remarks
A 255016010001  [2.5T steering axle 2.5TH; iR 1 FE4P30N
A 256116010001  |3.5T steering axle 3.5THE [ #f 1 FE4P35N
1 255098526004  |Left knuckle assembly FERE TR 1
2 255098526001 Steering bridge assembly Btz [ AR S 1 FE4P30N
2 256198526001  |Steering bridge assembly A SR 1 FE4P35N
3 910300100008  [Nut GB6170-M12-10 1% £}GB6170-M12-10 2
4 910100300052  [Bolt GB5783-M12x40-8.8 122 GB5783-M12x40-8.8 2
5 255098526008  [Dowel pin10x20 HA 10x20 2
6 255098526042 Adjusting washer bk 2
7 910400500009  |Washer GB93-14 i kGB3-14 4
8 255098526021  [Bolt M14x40 B2 FM14x40 4
9 255098526025 | Grease nipple Rl 6
10 255098526007  |Pin EEADREER| 2
11 255098516023  |Oil seal BT 4
12 255098526006  |Bearing32X40X32 7K 32X40X32 4
13 255098526005 Bearing B Al K3 2TAG-12 2 FE4P30N
13 256198526005  [Bearing SR 2 FE4P35N
14 255098526010  |Pad LA DR ) 8
15 255098526022 |O ring [eLit] ] 2
16 255098526027  |ES Bearing ESH [0 5K 1 4h 7K GE16ES 4
17 255098526018  [Bushing [eES 8
18 255098526020  [Right knuckle assembly 1 A 1] AR 1
19 255098526016 Steering wheel hub EiY54 2
20 255098526012 Bearing 30207 Hh7K30207 2
21 255098526009  |Seal ring Jili£75X100X10 2
22 255098526011 Bearing 32209 h7K32209 2
23 910400100016  |Washer GB97.1-30-200HV -4/ GB97.1-30-200HV 2
24 255098526013 [Nut M30x2 15 M30x2 2
25 255098526015 Wheel hub cover s 2
26 255098526043 [Screw M12X30 FUEBRETMI2X30 2
27 910300100008  |Nut GB6170-M12-10 12 £}GB6170-M12-10 2
28 255098526040  |Rim Bolt HRIER 16
29 255098526041  |Rim Nut SRR R 16
30 255098526014  |Pin #16.3x55 2
31 255098526026  [Linking pin T 4
32 255098526019 Grease nipple Bl e 4
33 910401300007  |Circlip GB894.1-16 L2 5 GB894.1-16 4
34 255098526044 |Adjusting washer ke 2
35 255098526002 [Linking rod AT 2
36 255098516003 Steering cylinder assembly 1 i 1
37 910400500010  |Washer GB93-16 3 GBI3-16 4
38 910300100010  [Nut GB6170-M16-10 1%£}GB6170-M16-10 4
39 255016020001 Anti vibration pad el 1 2
40 255021520091  |Fixing plate [ 52 B 2
41 910100300071 [Bolt GB5783-M16x45-8.8 1244 GB5783-M16x45-8.8 4




P (D) /Steering cylinder (DW)

Fg/No HB/SN Name E BE/QTY %M /Remarks
A 255098510007  [Sealing part maintenance package (steering cylinder) S A (B HL-DW) 1 £14%/nc.3-7
1 A Piston rod assembly W IERT AR 1
2 A Cylinder cover Lt 2
3 A Dust ring DH50 Bl 2R EEIDH50 2
4 A U ringUN50 2
5 A 0O ring63x3.55 OJF €163 X3. 55 2
6 A O ring60x3.55 OJEHE60 X 3. 55 1
7 A Support ring SR 1
8 A Cylinder assembly L3 AR 1
9 A Bearing N K 2




P & %3 (KD) /Steering axle and installation(KD)

Fg/No HB/SN Name £ BR/QIY | &3 /Remarks
A 255016010004  |Steering axle TR 1 A4%/nc.1-33
1 255098526050  [Left knuckle Jo e 1
2 255098526051 Steering bridge EABLReS 1
3 255098526052  [Dowel pin10x20 7 H: H1A10x20 2
4 255098526053  |Washer GB93-14 14 4
5 255098526054 | Bolt GB5783-M12x40-8.8 124 M12x45 2
6 255098526055 | Grease nipple 90° JEJE IR 4
7 255098526056 | Oil seal 32X40X6/8 [ 2B [E132X40X6/8 4
8 255098526057  |Bearing 943/32 RETHR943/32 4
9 255098526058  |Bearing #7147 19806 2
10 255098526059  |O ring O7!ld32x4.8 2
11 255098526060  [Pin Y 2
12 255098526061  |Nut GB6170-M12-10 12 EEM12 2
13 255098526062  |Screw M12X30 S IEETMI2X30 2
14 255098526063 | Right knuckle assembly A AT ER 1
15 255098526064  |Seal ring i 3475X100X10 2
16 255098526065  |Bearing 32209 #1147 32209 2
17 255098526066  |Rim Bolt FeBIEE 16
18 255098526067  [Rim Nut AR R} 16
19 255098526068 Steering wheel hub p%=14 2

20 255098526069  [Bearing 30207 AV 47K 30207 2
21 255098526070 [Nut M30x2 H#2EEM30x2 2
22 255098526071  |Washer GB97.1-30-200HV 30 2
23 255098526073  |Pin JF 1416.3x55 2
24 255098526074 Wheel hub cover R 2
25 255098526075 |Linking pin T 4
26 255098526076  |Bearing GE16ES 1710 K ¥ il K GE16ES 4
27 255098526077  |Linking rod i A 2
28 255098526078 [Bushing [eES 8
29 255098526079  |Spring washer 8 L8 4
30 255098526080  |Bolt M8X18 IZHEMBX18 4
31 255098526081  [Snape-gauge R 2
32 255098526082 | Grease nipple R BN ; ) i) 4
33 255098526083 Steering cylinder assembly () il T 1
34 910400500010  |Washer GB93-16 33 4GBI3-16 4
35 910300100010  [Nut GB6170-M16-10 1%£}GB6170-M16-10 4
36 255016020001 Anti vibration pad el 1 2
37 255021520091 Fixing plate [ 52 WL 2
38 910100300071  [Bolt GB5783-M16x45-8.8 1244 GB5783-M16x45-8.8 4




P (KD) /Steering cylinder (KD)

[ /Mo HiD/SN Name 25 ¥R /QTY [#1E/Remarks
| A 255098511007  [Sealing part maintenance package (steering cylinder) HEHEE R HL-KD) 1 £14%/nc.3-7

1 A Piston rod assembly W IERT AR 1

2 A Cylinder cover Lt 2

3 A Dust ring DH50 Bl 2R EEIDH50 2

4 A U ringUN50 2

5 A 0O ring63x3.55 OJF €163 X3. 55 2

6 A O ring60x3.55 OJEHE60 X 3. 55 1

7 A Support ring SR 1

8 A Cylinder assembly L3 AR 1

9 A Bearing N K 2




¥R ER—3. 0T/Steering wheel assembly-3.0T

/N0 %75/SN Name B8 %&¥E/Remarks
255015510003 Steering wheel assembly 18x7-8-14PR(pneumatic) [ 5 R 18x7-8-14PR(78 ) % /Optional
A 255015510004 Steering wheel assembly 18x7-8(solid ) )5 2 K 18xT7-8( ) % /Optional
255015510005 Steering wheel assembly 18x7-8(environment ) B[ 55 3 18X 7-8(FAR) % /Optional
1 910300100008  |Nut GB6170-M12-10 1% 5}GB6170-M12-10
2 910400500008  |Washer GB93-12 P4 GBY3-12 16
3 255015520002 |Inner rim 4.33R 4t H4.33R 2
255015510001  [Tyre 18x7-8-14PR(pneumatic ) e (7871)18x7-8-14PR 2 %% /Optional
4 255015510002  [Tyre18x7-8 ( solid ) HIR(550)18x7-8 2 3% /Optional
255015510006  [Tyre 8x7-8(environment )1 NG (R )18x7-8 2 %% /Optional
5 255015520001  |Inner rim 4.33R ShLHH4.33R 2
6 255013020001  |Rim BoltM12x26 fLARIEEM12x26 16




¥R ER—3. 5T/Steering wheel assembly-3.5T

Fg/No HB/SN Name £ HeR/QTY #1%/Remarks
A 256115510001  |Steering wheel assembly 200/50-10( solid ) [ F200/50-10(5240) 2 %5/ Optional
256115510002  |Steering wheel assembly 200/50-10( environment ) 5 E8200/50-10(FF ) 2 3% /Optional
) 256115511001 | Tyre 200/50-10 ( solid ) 4 1H200/50-10(502) 2 i35 /Optional
256115511003 Tyre 200/50-10(environment ) #15200/50-10 (FR{R) 2 334 /Optional

2 256115511002 |Rim 6.50F-10 S48 Bk6. 50F-10 2




TR E & %3 Norking cylinder mechanism and installation

JFS/N0 HHB/SN Name E3:8 /Ty #&¥E/Remarks
1 255019020015 [Drain plug M20x1.5 B 2EM20x 1. 5 1
2 910800900001  |Washer JB982-20 1 £ # 1B982-20 1
3 255019010001 | Cylinder welding AR S 1
! 910400100006 [Washer GB97.1-8-200HV P-4 [BIGBIT. 1-8-200HV 10
5 910400500006 | Washer GB93-8 F R EIGBY3-8 10
6 910100300022 |Bolt GB5783-M8x20-8.8 B2 HEGB5783-M8x20-8. 8 10
7 019020013 | Sealing gasket feESE 1
8 255019010004 [Screen filter eSS 1
9 255019010002 Cover plate welding ERERA 1
10 255019020012 |Fixing plate 2 e !
11 255019010003 | Oil dipstick assembly i RIER R 1




BT R #RY (ZBK) Multiple directional control valve (bigeminy)

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
1 910100400003  |Bolt GB5786-M10x1.25x25-8.8 B2 FGB5786-M10x 1. 25x25-8. 8 3
2 910400500007 Washer GB93-10 544 B GBY3-10 6
3 910400100007  |Washer GB97.1-10-200HV P24 fE|GBYT. 1-10-200HV 6
4 255024520024 Supporting plate 7 ki 1
5 910100300036  |Bolt GB5783-M10x25-8.8 IZH2GB5783-M10x25-8. 8 3
6 255024510007 Multi way valve (two) 2 0518 (—IE) 1
6 251124510002 Multi way valve (two) solenoid valve 2 4 10 ( I/ T P LB ) 1 JEHECE
7 255024510009 |Axle @16x168 Wi H Al § 16x168 1
8 910400100005 [Washer GB97.1-6-200HV P BEIGBYT. 1-6-200HV 9
9 910400500005 Washer GB93-6 B I B GBI3-6 7
10 910100300009 [Bolt GB5783-M6x12-8.8 BHEGB5783-M6x12-8. 8 5
11 255024520018 | Transition rod IR 3
12 910600600026 _[Split pin GB91-3.2x20 JF CI45G6BI1-3. 2x20 6
13 910600700032 [Short axle GB882-10x20c1B HiHGBS82-10x20c 1B 6
14 910300100005 [Nut GB6170-M6-10 2 BFGB6170-M6-10 2
15 910600600026 Split pin GB91-3.2x20 FFF144GB91-3. 2x20 2
16 910600700032 | Short axle GB882-10x20c1B H4hGB882-10x20c 1B 2
17 255024510002 Fixed seat 2 e N
18 940500200022 Bushing ¢12x¢14x20-SF-1 HEEE) & 12x & 14x20-SF-1 2
19 255024520016 Pressing plate TER 1
20 910100300011  |Bolt GB5783-M6x20-8.8 B2 FRGB5783-M6x20-8. 8 2
21 910100300023  |Bolt GB5783-M8x25-8.8 BZFCB5783-M8x25-8. 8 4
22 910400500006 | Washer GB93-8 HALRIGBI3-8 4
23 910400100006  [Washer GB97.1-8-200HV P-4 E{GB97. 1-8-200HV 4
24 255024520001 | Fixing plate I B 1
25 A Axle ¢10x60 Tkl & 10x60 1
26 A Spring JEE 1
27 A Axle ¢18x27.5 Wi H A § 18x27.5 1
28 A Handle T 1
29 A Dowel pin GB879.1-3x16 P FIKERIGB8T9. 1-3x16 1
30 55024510006 [Handle assembly ST B 1 4% /Inc. 25-29
31 255024510001 |Holder welding L 1
32 255025020008 [Joint 3k 9
33 910300100006 |NutGB6170-M8-10 B2 RFGB6170-M8-10 2
34 55024520017 |Connecting rod A 2
35 940500100006 |Bearing bushing ¢18x¢16x37 To i £ p18xp16x15 2
36 55024510004 Control lever welding (lifting) OIS GEF) 1
37 255024520022 Handle ball ( lifting ) FHIER GREF) 1
38 255024510005 Control lever welding ( slope ) S (iR 1
39 255024520023 Handle ball (slope) FHIER (4 1
40 255024520028 _ [Sleeve keSS 2




Z R RN (S8 Multiple directional control valve (trigeminy)

F5/N0 HHB/SN Name E3:8 By #&¥E/Remarks
1 910100400003  |Bolt GB5786-M10x1.25x25-8.8 IZHEGB5786-M10x1. 25x25-8. 8 3
2 910400500007 Washer GB93-10 544 B GBY3-10 6
3 910400100007  |Washer GB97.1-10-200HV P24 fE|GBYT. 1-10-200HV 6
4 255024520024 Supporting plate 7 ki 1
5 910100300036  |Bolt GB5783-M10x25-8.8 B2 FGB5783-M10x25-8. 8 3
6 255025010002 Multi way valve (four combined) 2 8% 18 (=) 1
6 251125010002  |Multi way valve (three) solenoid valve %2 10 (= I/ T P L ) 1 JEHECE
7 255024510009 |Axle @16x168 Wi H Al § 16x168 1
8 910400100005 | Washer GB97.1-6-200HV “F- 24 FEIGBY7. 1-6-200HV 9
9 910400500005 Washer GB93-6 S B GBI3-6 7
10 910100300009 |Bolt GB5783-M6x12-8.8 BHEGB5783-M6x12-8. 8 5
11 255024520018 | Transition rod IR 3
12 910600600026 _[Split pin GB91-3.2x20 JF CI45G6BI1-3. 2x20 9
13 910600700032 |Short axle GB882-10x20c1B H4HGB882-10x20c 1B 9
14 910300100005 |Nut GB6170-M6-10 2 BFGB6170-M6-10 2
15 910600600026 Split pin GB91-3.2x20 FFF144GB91-3. 2x20 2
16 910600700032 |Short axleGB882-10x20c1B H4hGB882-10x20c 1B 2
17 255024510002 |Fixing seat [ 5 A 1
18 940500200022  |Bushing ¢12x(p14x20-SF-1 HEEGFE) ¢ 12x & 14x20-SF-1 3
19 255024520016 Pressing plate JEMR 1
20 910100300011  |Bolt GB5783-M6x20-8.8 B2 FRGB5783-M6x20-8. 8 2
21 910100300023  |Bolt GB5783-M8x25-8.8 BZFCB5783-M8x25-8. 8 4
22 910400500006 | Washer GB93-8 HALRIGBI3-8 4
23 910400100006 | Washer GB97.1-8-200HV P-4 E{GB97. 1-8-200HV 4
24 255024520001 | Fixing plate I B 1
25 A Axle ¢10x60 Tkl & 10x60 1
26 A Spring JEE 1
27 A Axle ¢18x27.5 Wi H A § 18x27.5 1
28 A Handle T 1
29 A Dowel pin GB879.1-3x16 FPEBIFERIGBST9. 1-3x16 1
30 55024510006 |Handle assembly ST 1 40£5/Inc. 25-29
31 255024510001 Holder welding YapE L 1
32 255025020008 | Joint P 3
33 910300100006 |Nut GB6170-M8-10 B2 RFGB6170-M8-10 3
34 55024520017 |Linking rod AT 3
35 40500100006  |Bearing ¢18xp16x15 Feifh K Ed18xd16x15 3
36 255024510004 Control lever welding (lifting) OIS GEF) 1
37 255024520022 Handle ball ( lifting ) FHIER GREF) 1
38 55024510005 Control lever welding (slope) S (iR 1
39 255024520023 Handle ball(slope) FHIER (4 1
40 255025010001 |Control lever welding (accessory 1) KT S (R EL) 1
41 255025020002 Handle ball (accessory 1) FHisk (8 EL) 1
42 55024520028 [Sleeve WE 1
43 910800100003  |Oring 17x2.65 OJE 8- 17x2. 65 2
44 55023520033 Joint8-M20x1.5-M16x1.5-60° 23k (F1) 8-M20x1. 5-M16x1. 5-60° 2




Z B [ R (DUBX) /Multiple directional control valve(four joint)

F5/N0 HB/SN Name E3:8 By #&¥E/Remarks
1 910100400003  |Bolt GB5786-M10x1.25x25-8.8 IZHEGB5786-M10x 1. 25x25-8. 8 3
2 910400500007 Washer GB93-10 544 B GBY3-10 6
3 910400100007 | Washer GB97.1-10-200HV P4 IGBYT. 1-10-200HV 6
4 255024520024 Supporting plate 7 ki 1
5 910100300036 |Bolt GB5783-M10x25-8.8 JZHGB5783-M10x25-8. 8 3
6 255025510002 Multi way valve (four combined) 2 5% 1@ (VUIEE) 1
6 251125510002  [Multi way valve (four) solenoid valve % 18 (PUIL/ T P BRI 1 JEHECE
7 255024510009 Axle p16x168 717 Ho i  16x168 1
8 910400100005 Washer GB97.1-6-200HV V-2 [EIGBIT7. 1-6-200HV 9
9 910400500005 Washer GB93-6 S B GBI3-6 7
10 910100300009 Bolt GB5783-M6x12-8.8 IZHEGB5783-M6x12-8. 8 5
11 255024520018 | Transition rod AT 4
12 910600600026 split pin GB91-3.2x20 TFERGBI1-3. 2x20 12
13 910600700032 Short axle GB882-10x20c1B #4GB882-10x20c 1B 12
14 910300100005 Nut GB6170-M6-10 BZLEGB6170-M6-10 2
15 910600600026 split pin GB91-3.2x20 FFF144GB91-3. 2x20 2
16 910600700032 |Short axle GB882-10x20c1B §%hGB882-10x20¢ 1B 2
17 255024510002 |Fixing seat [ 5 A 1
18 940500200022 |Bushing @12x¢@14x20-SF-1 H &4 ) ¢ 12x ¢ 14x20-SF-1 4
19 255024520016 Pressing plate JEMR 1
20 910100300011 Bolt GB5783-M6x20-8.8 122 GB5783-M6x20-8. 8 2
21 910100300023 Bolt GB5783-M8x25-8.8 U2 F£CB5783-M8x25-8. 8 4
22 910400500006 [Washer GB93-8 FE IR REGBI3-8 4
23 910400100006 Washer GB97.1-8-200HV S EGBIT. 1-8-200HV 4
24 255024520001 Fixing plate A 1
25 A Axle ¢10x60 Tkl & 10x60 1
26 A Spring JEH 1
27 A Axle ¢p18x27.5 17 o & 18x27. 5 1
28 A Handle FAH 1
29 A Dowel pin GB879.1-3x16 FPEBIFERIGBST9. 1-3x16 1
30 55024510006 Handle assembly SR T 2k 1 £U % /Inc. 25-29
31 255024510001 Holder welding YapE L 1
32 255025020008 Joint 3k N
33 910300100006 __|Nut GB6170-M8-10 JZFFGB6170-M8-10 4
34 55024520017 Connecting rod SERAT 4
35 40500100006 Bearing bushing ¢18x(p16x37 Tl £ & 18x & 16x37 4
36 55024510004 Control lever welding(lifting ) RS GEFR) 1
37 255024520022 Handle ball(lifting) FHIER GREF) 1
38 55024510005 Control lever welding(slope ) S (iR 1
39 255024520023 Handle ball (slope) FHIER (4 1
40 255025010001 | Control lever welding(accessory 1) KT S (R EL) 1
41 255025020002 Handle ball( accessory 1) FHisk (8 EL) 1
42 255025510001 |Control lever welding (accessory 2) KT S (R H2) 1
43 255025520002 Handle ball (accessory 2) FHisk (J8H2) 1
44 910800100003 Oring 17x2.65 O~ 17x2. 65 4
45 255023520033 __|Joint 8-M20x1.5-M16x1.5-60° 3k () 8-M20x1. 5-M16x1. 5-60° 4




WEEY/llydraulic system

/N0 HH5/SN Name L HE/QTY #&¥E/Remarks
1 255023510005 |Joint 25-G1-¢32 ek (B 12) 25-G1- ¢ 32 1
2 911000600006  |Hose clamp QC/T390-(40-45) I4iQC/ T390~ (40-45) 2
3 255023520008 Rubber hose T (W) 1
! 911000600003  |Hose clamp QC/T390-(22-26) I4i5QC/ T390~ (22-26) 2
5 255023520006 Qil return hose 23x¢13x3600 [al3h 4 & 23x & 13x3600 1
6 911000600004  |Hose clamp QC/T390-(34-38) I4iQC/ T390~ (34-38) 4
7 900200401003 | Oil return hose ¢35xp25x2050 53 b 35x ¢ 25x2050 1
8 910800100002 [Oring 13.2x2.65 OJF M- 13. 2x2. 65 2
9 255023520034 | Joint 8-2xM16x1.5-60° %3k (1) 8-2xM16x1. 5-60° 2
10 256023520002 |Hydraulic hose assembly 8-L2850-1SC-60° RS B (5) 8-1.2850-1SC-60° 1
11 023520001 Hydraulic hose assembly 8-L3150-1SC-60° WA R () 8-1.3150-1SC-60° 1
12 256023520004 |Hydraulic hose assembly (90°)13-L2900-2SC-60° MRS BA (90° ) 13-1.2900-25C-60° 1
13 255023520035 |Joint12-G1/2-M22x1.5-60° 3k (BHE D) 12-6G1/2-M22x 1. 5-60° 1
14 255023520022 | Transition steel pipe L BERE 1
15 910400100005 |Washer GB97.1-6-200HV P-4 BEIGBIT. 1-6-200HV 2
16 910400500005 Washer GB93-6 B I E GBI3-6 2
17 910200200036  |Screw GB70.1-M6x20-8.8 I24TGBT0. 1-M6x20-8. 8 2
18 255023510002 [Joint 16-M22x1.5-925 13 (BE1025) 16-M22x 1. 5- b 25 1
19 255023520021 |Rubber tube JBEE (Iml3h) 1
20 255023510007  |Joint 8-M18x1.5-M16x1.5-60° 3k (B5E %) 10-M20x1. 5-M16x1. 5-60° 3
21 255023520033 |Joint 11-M18x1.5-0 $E3k (BHED) 11-M20x1. 5-0 1
22 255023510003 |Joint 6-G1/4-M14x1.5-60° 3k (B T) 6-G1/4-M14x1. 5-60° 1
23 255023520003 [Hydraulic hose assembly (90°)6-L1420-1SC-60° R R (90° ) 6-L1420-1SC-60° 1
24 255023520005 [Hydraulic hose assembly (90°)8-L1420-1SC-60° B AR (90° ) 8-L1420-1SC-60° 1
25 910800100015 |Oring 19x2.65 OJ% - P919x2. 65 1
26 255023520030 |Joint 12-2xM22x1.5-60° 3k (H) 12-2xM22x1. 5-60 1
27 255023520033 |Joint 8-M20x1.5-M16x1.5-60° %3k (1) 8-M20x1. 5-M16x1. 5-60° 1
28 250523510001 |Joint 7-2xM14x1.5-M16x1.5-60° 3k (i) 7-2xM14x1. 5-M16x1. 5-60° 2
29 910800100003 |Oring 17x2.65 OJ% M- 17x2. 65 3
30 255023510001 |Joint 6-M12x1.5-M14x1.5-60° 3k (BES) 6-M12x1. 5-M14x1. 5-60° 1
31 255044020122 |Joint 12-M20x1.5-M22x1.5-60° 13k () 12-M20x 1. 5-M22x1. 5-60° 1
32 255023520032 |Joint 6-M20x1.5-M14x1.5-60° 3k (H) 6-M20x1. 5-M14x1. 5-60° 1
33 255023520017 [Hydraulic hose assembly 6-L1000-1SC-60° U RUAL6-L1000-1SC-60° 1
34 255023520018 |Hydraulic hose assembly 6-L1100-1SC-60° RS B (5) 6-11100-1SC-60° 1
35 55023520007 [Joint 6-G1/4—M14x1.5-60° 3k (1) 6-G1/4—M14x1. 5-60° 3
36 910800100021  |Oring 11.2x2.65 OfF M-I 11. 2x2. 65 4
37 255023520027  |Rubber hose fixing block JEEE AR 1
38 255028520034 [Rubber hose fixing block e s e 2
39 910200200060  |Screw GB70.1-M8x35-8.8 $25TGB70. 1-M8x35-8. 8 1
40 255023520012 |Hydraulic hose assembly 6-L500-1SC-60° RS B (H) 6-1500-1SC-60° 1
41 55023520016 [Hydraulic hose assembly 6-L600-1SC-60° T RUAL6-L600-1SC-60° 1
42 255023520019 |Joint 8-G1/4-M16x1.5-60° %3k (#)8-G1/4-M16x1. 5-60° 1




I3 H (FRMEMT4E) /Mast 1ifting pipeline (standard mast)

F5/N0 HB/SN Name g2 /Ty %&¥E/Remarks

1 255044020043 [Hoop R 6

2 21600400002 Strip 8x300 $L78x300 4

3 255044020042 Press plate JERR 4
A Oil return hose1L=620 A 11.=620 2 H=2000
A Oil return hose1L=870 11870 2 H=2500
A Oil return hose1lL=1120 M 1L=1120 2 H=3000
A Oil return hose1L=1270 i 1L=1270 2 H=3300
A Oil return hose1L=1370 i 1L=1370 2 H=3500
A Oil return hose1L=1420 1 1L=1420 2 H=3600

4 A Oil return hose1L=1470 i 1L=1470 2 H=3700
A Oil return hose1L=1620 1 1L=1620 2 H=4000
A Oil return hose1L=1770 A 1L=1770 2 H=4300
A Oil return hose1L=1920 1 1L=1920 2 H=4500
A Oil return hose1L=2120 7 1L=2120 2 H=5000
A Oil return hose1L=2370 1 1L=2370 2 H=5500
A Oil return hose1L=2620 1 11.=2620 2 H=6000

5 255044020118 [Joint #k (=) 1

6 255044020150 Hydraulic hose assembly 15-L360-2SC-60° W Sk (D) 15-1L360-2SC-60° 1

7 950700300003 Speed limit valve XSF-F16L-60 [} 3 R XSF-F16L-60 1

8 910800100040  |Oring -out 24x2.4 OJEM-4124x2. 4 1

9 255044010040 [Joint #k (=) 1

10 255044020013 |Hydraulic hose assembly (135° )15-L740-2SC-60° B AR (135° ) 15-L740-25C-60 1

11 921600400003 | Strip P-N156-00646 FLAF (F541) P-N156-00646 2

12 A Oil return hose2 53 2 L

13 910800100003 Oring 17x2.65 OJF - 17x2. 65 3

14 255044020122 |Joint 12-M20x1.5-M22x1.5-60° %k (B) 12-M20x1. 5-M22x1. 5-60° 1




JIREFEH (S84 HE) Mast lifting pipeline(two stage full free lift)

|

/N0 HH5/SN Name L HE/QTY #&¥E/Remarks

1 255043529001 |Joint 12-2xM22x1.5-60° 3k (BHED) 12-2xM22x1. 5-60° 1

255043520009 |Hydraulic steel pipe L=760 TR EL=760 1 H=2000

043520010  [Hydraulic steel pipe L=1010 R NEL=1010 1 1=2500

5043520011 [Hydraulic steel pipe L=1300 HUEREL=1300 1 H=3000

255043520012 [Hydraulic steel pipe L=1460 AN EL=1460 1 H=3300

255043520013 |Hydraulic steel pipe L=1610 HEREL=1610 1 H=3500

043520013 [Hydraulic steel pipe L=1610 UEHEL=1610 1 H=3600

2 255043520013 |Hydraulic steel pipe L=1610 WENEL=1610 1 H=3700

255043520014  [Hydraulic steel pipe L=1850 N L=1850 1 H=4000

255043520015 |Hydraulic steel pipe L=2010 WEAEL=2010 1 H=4300

Hydraulic steel pipe L=2110 WEANEL=2110 1 H=4500

255043520017 |Hydraulic steel pipe L=2360 WEANEL=2360 1 H=5000

255043520018 Hydraulic steel pipe L=2710 R AN L=2710 1 H=5500

255043520019 |Hydraulic steel pipe L=2960 HEANEL=2960 1 H=6000
3 255044520132 Hose clamp e 1
4 910200200038 [Screw GB70.1-M6x25 B2ETGBT0. 1-M6x25 1
5 255044020119 Hydraulic hose assembly 15-L395-2SC-60° R R (FT) 15-1.395-2SC-60° 1
6 255044020150 _|Hydraulic hose assembly 15-L360-2SC-60° U AR (L) 15-L360-25C-60° 1
7 950700300002  |Speed limit valve XSF-F16L-48 P33 IIXSF-F 161.-48 1
8 910800100004  |Oring 18x2.65 OJ% - P918x2. 65 1
9 255044010040 |Joint =ik 1
10 255044020013  |Hydraulic hose assembly (135° )15-L740-2SC-60° IR SR (135° ) 15-1740-25C-60 1
11 55043520022 |Joint 12-M27x1.5-M22x1.5-60° $e3k (BE ) 12-M27x1. 5-M22x1. 5-60° 1
12 255044020122 |Joint M20x1.5-M22x1.5 53 () M20x1. 5-M22x1. 5 1
13 910800100003 |Oring 17x2.65 OJ% M- 17x2. 65 3




IEBFAER (S%4HH)/Mast lifting pipeline(three stage full free lift)

1.

VR -,

= G

T

L-oH®

F

Fg/No Fif5/SN Name E BR/QIY | &3 /Remarks

1 255044520081 |Bushing HWE 1

255044520084 [Hydraulic hose assembly 15-L1910-2SC-60° RS EAR (1) 15-1.1910-2SC-60° 1 H=3600

044520071 Hydraulic hose assembly 15-12180-2SC-60° WA RO (B 15-1.2180-25C—60° 1 H=4000

255044520072 Hydraulic hose assembly 15-12430-2SC-60° VR Mk (L) 15-1.2430-2SC-60° 1 H=4350

255044520073 Hydraulic hose assembly 15-L2530-2SC-60° WA R () 15-1.2530-25C-60° 1 H=4500

9 255044520074 Hydraulic hose assembly 15-L2730-2SC-60° VR Mk () 15-1.2730-2SC-60° 1 H=4700/4800
044520075 |Hydraulic hose assembly 15-L3015-2SC-60° U R () 15-L3015-25C-60° 1 H=5000
255044520076 |Hydraulic hose assembly 15-L3480-2SC-60° T B R (L) 15-1.3480-2SC-60° 1 H=5400/5500

255044520077 [Hydraulic hose assembly 15-L3950-2SC-60° U L () 15-L3950-25C-60° 1 H=6000

255044520124 |Hydraulic hose assembly 15-L4410-2SC-60° RS EAR () 15-1.4410-25C-60° 1 H=6500

044520063 |Hydraulic hose assembly 15-L4410-2SC-60° U L () 15-L4550-25C-60° 1 H=7000
3 255044520096 |Pulley W © 120x36 (A1) 1
4 910400100008 [Washer GB97.1-12-200HV SR BEIGBIT. 1-12-200HV 1
5 910400500008 |Washer GB93-12 PRI RCBI3-12 1
6 910100300054 __|Bolt GB5783-M12x50-8.8 BEHEGB5783-M12x50-8. 8 1
7 255044020043 [Hoop 13 FE13 .
8 921600400002 [Strip 8x300 L78x300 6
9 255044020042 Press plate TEMR 5
10 255044510020  [Hydraulic steel pipe welding AR ]
11 910400500006 Washer GB93-8 B I B GBI3-8 5
12 910100300022  [Bolt GB5783-M8x20-8.8 BHEGB5783-M8x20-8. 8 3
13 255044520083 |Hydraulic hose assembly 15-L530-2SC-60° RS B () 15-1530-25C-60° 1
14 255044510021 Hydraulic steel pipe welding AR 1
15 910800100003  |Oring 17x2.65 OJ%M-P917x2. 65 2
16 255044020122 |Joint 12-M20x1.5-M22x1.5-60° 13k () 12-M20x 1. 5-M22x1. 5-60° 1
17 256844520011 |Hydraulic hose assembly 15-L320-2SC-60° RS B () 15-1320-25C-60° 1
18 255023520030 |Joint 12-2xM22x1.5-60° $%3k (1) 12-2xM22x1. 5-60° 2
19 255044010040 [Joint — ik 1
20 255044520080 |Joint P 1
A Oil return hose L=655 [a]1 EFL=655 1
21 A Oil return hose L=780 7 EL=780 1
A Oil return hose L=830 [5] 711 L=830 1




IEBFAER (S%4HH)/Mast lifting pipeline(three stage full free lift)

-]

————

—71

Fg/No HB/SN Name £ BR/QIY | &3 /Remarks
A Oil return hose L=930 717 EFL=930 1
A Qil return hose L=1075 [53H&L=1075 1
A Oil return hose L=1310 [A A L=1310 1
A il return hose L=1540 [3HhEL=1540 1
22 255044020118 [Joint =ik 1
A il return hose L=1195 [ L=1195 1
A QOil return hose L=1320 7] 1 L=1320 1
A Oil return hose L=1370 [aljh 4 L=1370 1
23 A Oil return hose L=1470 [a] i L=1470 1
A Oil return hose L=1615 [aljh 4 L=1615 1
A QOil return hose L=1850 7] 1 L=1850 1
A Oil return hose L=2010 [al3h41=2010 1
24 921600400003 [Strip P/N 156-00646 AL P/N 156-00646 2
25 910400100006 [Washer GB97.1-8-200HV P-4 ElGBI7. 1-8-200HV 3
26 910100300020 _[Bolt GB5783-M8x16-8.8 B2 FEGB5783-M8x16-8. 8 2
27 252144519002 |Three joint welding e 1
28 950700300003  |Speed limit valve XSF-F16L-60 [R3# i XSF-F16L-60 1
29 252144529003 [Hydraulic hose assembly 15-L800-2SC-60° T R () 15-L800-2SC-60° 1
30 255043520022 |Joint 12-M27x1.5-M22x1.5-60° 3k (BE ) 12-M27x1. 5-M22x1. 5-60° 1
31 910800100004  |Oring 18x2.65 OJF 18 -P418x2. 65 2
32 254143529503 [Hydraulic hose assembly 15-L560-2SC-60° RS B (1) 15-1L560-25C-60° 1
33 255044020151 |Joint 12-2xM22x1.5-60° ek (BE ) 12-2xM22x1. 5-60° 1




MR R EHLIE FREINSR) /Side shifter and pipeline installation (standard mast)

Fg/No HB/SN Name £ BR/QIY | &3 /Remarks
1 910100100056  |Bolt GB5782-M12x90-8.8 2 F2GB5782-M12x90-8. 8 1
2 910400500008  |WasherGB93-12 PRI GBY3-12 1
3 910400100008  |Washer GB97.1-12-200HV 44 [ GB97.1-12-200HV 1
! 20022 |Bush ®22x ®13x56 £ ©22x D 13x56 1
5 255030520021 [Pulley ®110x27 M @ 110x27 (S 4) 2
6 910200200059 | ScrewGB70.1-M8x30-8.8 2% GB70.1-M8x30-8.8 2
7 910400500006 | Washer GB93-8 FH R GBY3-8 6
8 255028520034 Rubber pipe lump A ] s e 2
9 255028520035 |Pipe press fixedly piank e g 2
255028520046 Hydraulic hose assembly (90°)10-L2950-1SC-60° SRS % (90° ) 10-1.2950-1SC-60° 2 H=2000
255028520047 | Hydraulic hose assembly (90°)10-L3450-1SC-60° ° )10-L3450-1SC-60° 2 1=2500
255027520011 [Hydraulic hose assembly (90°)10-L4050-1SC-60° ) 10-L4050-1SC-60° 2 H=3000
Hydraulic hose assembly (90°)10-L4250-1SC-60° ) 10-L4250-1SC-60° 2 H=3300
255027520013 [Hydraulic hose assembly (90°)10-L4400-1SC-60° ) ) 10-L4400-1SC-60° 2 H=3500
255027520001 | Hydraulic hose assembly (90°)10-L4500-1SC-60° R AR (90° ) 10-L4500-1SC-60° 2 H=3600
10 255027520014 |Hydraulic hose assembly (90°)10-L4650-1SC-60° TR ) 10-1.4650-1SC-60° 2 H=3700
Hydraulic hose assembly (90°)10-L5050-1SC-60° R % (90° ) 10-L5050-1SC-60° 2 H=4000
255027520016 | Hydraulic hose assembly (90°)10-L5350-1SC-60° UK ) 10-L5350-1SC-60° 2 1H=4300
255027520017 |Hydraulic hose assembly (90°)10-L5550-1SC-60° R AR (90° ) 10-L5550-1SC-60° 2 H=4500
255027520018 [Hydraulic hose assembly (90°)10-L6150-1SC-60° HER ) 10-L6150-1SC-60° 2 H=5000
255027520019 Hydraulic hose assembly (90°)10-L6650-1SC-60° W SR (90° ) 10-1L6650-1SC-60 2 H=5500
255027520020 [Hydraulic hose assembly (90°)10-L7150-1SC-60° iR ) 10-L7150-1SC-60° 2 H=6000
11 255029020024 |Joint 8-2XM16x1.5-60° 323 (BE ) 8-2xM16x1. 5-60° P
12 254127520001 _[fixedly piank LR 1
13 910400100006  [Washer GB97.1-8-200HV PR EGBOT. 1-8-200HV 2
14 910800100001 [Oring 9.5x1.8 OF I8 -49. 5x1. 8 4
15 255042520101 Hydraulic hose assembly (90°)10-L500-1SC-60°-0° W SR (90° ) 10-L500-1SC-60° —0° 2
16 255042510004  |Side shiifter assembly(LH) M5 28 B AL (LH) 1 35545 /optional
16 255042510001 Side shiifter assembly(LD) M2 2 A (LD) 1 363 /optional
16 255042510002 | Side shiifter assembly(CASCADE) 7228 SRk (R HT R 1) 1 3% /optional




MBREERRE (—%4LHH) /Side shifter and pipeline installation(two stage full free)

Fg/No Fif5/SN Name E BR/QIY | &3 /Remarks

1 910300500006 |Nut GB889.1-M12-10 B2 RFGBSSY. 1-M12-10 1

2 910400100008 [Washer GB97.1-12-200HV T4 EGBIT. 1-12-200HV 1

3 255028520043  |Plate FHHERR 1

4 255030520021 Pulley ¢110x27 W & 110x27 (HLfH) 2

5 255030520022 Bushing ®22xd13x56 F 4 ©22x D 13x56 1

6 910100100058 |BoltGB5782-M12x100-8.8 B2HEGB5782-M12x100-8. 8 1

7 910400500006 | Washer GB93-8 AR BIGBI3-8 11

8 910200200057  |Screw GB70.1-M8x20-8.8 B25TGB70. 1-M8x20-8. 8 7
255028510001 | Groove welding L=670 SR S1=670 1 1=2000
255028510002 |Groove welding L=840 S SRR 12840 1 H=2500

9 028510003  |Groove welding L=1090 SRR S1=1090 1 1H=3000
255028510004  |Groove welding L=1240 PN ey 1 H=3300/3500
255028510005 | Groove welding L=1390 SRS 1 H=3600/3700
255028510006 |Groove welding L=1640 S FHR 121640 1 H=4000

10 255028520052 Press plate JEHR 2

11 910200200039  [Screw GB70.1-M6x30-8.8 $25TGB70. 1-M6x30-8. 8 2
252030520016 |Hydraulic hose assembly 10-L2220-1SC-60° WEAS B () 10-1.2220-1SC-60° 2 1H=2000
254130520009  |Hydraulic hose assembly 10-L2470-1SC-60° T R (D) 10-L.2470-1SC-60° 9 1=2500

12 263028520010 |Hydraulic hose assembly10-L2940-1SC-60° A UL (FD) 10-1.2940-1SC-60° 2 H=3000
255030520013  |Hydraulic hose assembly 10-L3180-1SC-60° U AR (D) 10-L3180-1SC-60° 2 H=3300/3500
254128520039  |Hydraulic hose assembly 10-L3250-1SC-60° EAS SR (1) 10-1.3250-1SC-60° 2 1=3600/3700
255028520059 [Hydraulic hose assembly 10-L3600-1SC-60° T8 R () 10-L3600-1SC-60° 2 H=4000
255028510011 | Groove welding L=545 S A1=545 1 112000
255028510012 |Groove welding L=670 PSR 1=670 1 1=2500

13 255028510013 | Groove welding L=795 MR A1=795 1 113000
255028510014 Groove welding L=870 NS R4 1=870 1 H=3300/3500
255028510015 | Groove welding L=920 TR 51=920 1 1=3600/3700
255028510016 | Groove welding L=960 PSR 712960 1 1=4000

14 921600400002 [Strip 8x300 FLA8x300 2

15 255028510022 | Transition steel pipe L BERE L

16 255030520026 _|Pulley frame R 1

17 910100100072 |Bolt GB5782-M16x60-8.8 BEHEGB5782-M16x60-8. 8 1




MBREERRE (—%4LHH) /Side shifter and pipeline installation(two stage full free)

Fg/No Fif5/SN Name £ BR/QIY | &3 /Remarks
18 910400100010  [Washer GB97.1-16-200HV SEAREIGBIT. 1-16-200HV 1
255028520008 _|Hydraulic hose assembly 10-L1030-1SC-60° U AR (E) 10-L1030-1SC-60° 2 H=2000
028520009 Hydraulic hose assembly 10-L1280-1SC-60° A A R () 10-1.1280-1SC-60° 2 H=2500
255028520010 Hydraulic hose assembly 10-L1470-1SC-60° TR A MR (B) 10-11470-1SC-60° 9 H=3000
19 255028520011  |Hydraulic hose assembly 10-L1620-1SC-60° T R R () 10-11620-1SC-60° 2 H=3300
255028520012 Hydraulic hose assembly 10-L1730-1SC-60° TR A MR () 10-11730-1SC-60° 9 H=3500
Hydraulic hose assembly 10-L1550-1SC-60° WEAS B () 10-11550-1SC-60° 2 H=3600/3700
255028520015 |Hydraulic hose assembly 10-L1770-1SC-60° U AR () 10-L1770-1SC-60° 2 H=4000
20 255042520101 Hydraulic hose assembly (90°)10-L500-1SC-60°-0° WA R0 (90° ) 10-1L500-1SC-60° —0° 2
21 255029020024 Joint 8-2XM16x1.5-60° B3k (BiE25) 8-2xM16x 1. 5-60 2
22 910400500006 | Washer GB93-8 AR BIGRI3-8 1
22 910100300025 Bolt GB5783-M8x35-8.8 12 F2GB5783-M8x35-8. 8 2
23 910800100001 Oring 9.5x1.8 OJERE-9. 5x1. 8 4
24 255042510004  |Side shiifter assembly(LH) MIF% 28 2 AR (LH) 1 355 /optional
24 255042510001 | Side shiifter assembly(LD) 7% 25 S BL(LD) 1 %% /optional
24 255042510002  |Side shiifter assembly(CASCADE) M2 DAk (RHT R 1) 1 355 /optional
25 910200200060  |Screw GB70.1-M8x35-8.8 $25TGBT0. 1-M8x35 1
26 255028520035 | Pipe press fixedly piank e AT 1
27 255028520034 Hose fixing bloke A ] s e 1
28 910400200005 [Washer GB96.1-12-200HV A % [BIGB96.1-12-200HV 2




M5 R BB R3E (Z44 8 h) /Side shifter and pipeline installation(three stage full free)
Fg/No Fif5/SN Name E BR/QIY | &3 /Remarks
1 910100100048 | BoltGB5782-M12x50-8.8 122 GB5782-M12x50-8. 8 1
2 910400500008 Washer GB93-12 B I E GBI3-12 1
3 910400100008 [Washer GB97.1-12-200HV P-4 BEIGBIT. 1-12-200HV 2
4 255030520020 Pulley ® x36 120 (dual slot) Y D 120x36 (AU 1
255023520036 Hydraulic hose assembly 10-L1800-1CS-60° WA 54 Rk () 10-1.1800-1SC-60° 1 H=3600
255030520001 |Hydraulic hose assembly 10-L2060-1CS-60° RS B (1) 10-1.2060-15C-60° 1 1H=4000
Hydraulic hose assembly 10-L2310-1CS-60° U () 10-L2310-1SC-60° 1 H=4350
255030520003  |Hydraulic hose assembly 10-L2410-1CS-60° R AR (D) 10-1.2410-1SC-60° 1 1=4500
255030520004 |Hydraulic hose assembly 10-L2610-1CS-60° U R () 10-L2610-1SC-60° 1 1=4800/4700
5 255030520005  |Hydraulic hose assembly 10-L2900-1CS-60° U AR (D) 10-1.2900-1SC-60° 1 1=5000
5 Hydraulic hose assembly 10-L3370-1CS-60° R R (D) 10-1.3370-1SC-60° 1 1H=5500/5400
5 255030520007  |Hydraulic hose assembly 10-L3840-1CS-60° U AR (D) 10-1.3840-1SC-60° 1 1H=6000
5 263030520008 Hydraulic hose assembly 10-L4330-1CS-60° R L (FL) 10-1.4330-1SC-60° 1 H=6500
5 275228011001  |Hydraulic hose assembly 10-L4650-1CS-60° U AR (D) 10-L4650-1SC-60° 1 H=7000
6 255030520023 Bushing P 1
7 910100100058 [Bolt GB5782-M12x100-8.8 BEHEGB5782-M12x100-8. 8 1
8 255028520043 Chain plate 44 1
9 255030520021  |Pulley 110x27 W & 110x27 (A 2
10 255029020011 |Hydraulic hose assembly 10-L1260-1CS-60° U R () 10-L1260-1SC-60° 2 H=3600
10 255029020014  |Hydraulic hose assembly 10-L1340-1CS-60° U AR (D) 10-L1340-1SC-60° 1=4000
10 255029020012 |Hydraulic hose assembly 10-L1410-1CS-60° EAS SR (F1) 10-1.1400-1SC-60° 2 H=1300
10 255030520037  |Hydraulic hose assembly 10-L1500-1CS-60° T B 8 R (L) 10-L1500-1SC-60° 2 H=4500
10 255028520011 |Hydraulic hose assembly 10-L1620-1CS-60° R (1) 10-L1620-1SC-60° 2 11=4800/4700
10 255030520024  |Hydraulic hose assembly 10-L1720-1CS-60° R AR () 10-L1720-1SC-60° 2 1=5000
10 255028520048 |Hydraulic hose assembly 10-L1950-1CS-60° A UL () 10-11950-1SC-60° 2 1=5500/5400
10 254130540001  |Hydraulic hose assembly 10-L2190-1CS-60° R AR () 10-12190-1SC-60° 2 1H=6000
10 256531020701 [Hydraulic hose assembly 10-L2430-1CS-60° U () 10-L2430-1SC-60° 2 H=6500
10 255030520004  |Hydraulic hose assembly 10-L2610-1CS-60° T B 8 R (L) 10-1.2610-1SC-60° 2 H=7000
11 255030520022 [Bush ®22xd13x56 45 D 22x @ 13x56 1
12 910400100008  [Washer GB97.1-12-200HV AR EGBOT. 1-12-200HV 2
13 910300500006 |Nut GB889.1-M12-10 BREGBSSY. 1-M12-10 1
14 910100100072 |Bolt GB5782-M16x60-8.8 BEHEGB5782-M16x60-8. 8 1




M5 R BB R3E (Z44 8 h) /Side shifter and pipeline installation(three stage full free)

Fg/No HB/SN Name £ BR/QIY | &3 /Remarks
15 910400100010  |Washer GB97.1-16-200HV SF- 24 fE|GBYT. 1-16-200HV 1
16 255030520026 Pulley frame PRI N 1
17 255028510022 Transition steel plate ok i AN A 1
18 910400100006 |Washer GB93-8 055 14 Bl GBY3-8 5
19 910100300022  |Bolt GB5783-M8x20-8.8 IZH2GB5783-M8x20-8. 8 5
20 272344029001 Hydraulic hose assembly 10-L300-1CS-60° S Sk () 10-1.300-1SC-60° 2 H=3600
20 255030520008 | Hydraulic hose assembly 10-L360-1CS-60° HEAS B () 10-L360-1SC-60° 2 4000<H<5000
20 255030520009  [Hydraulic hose assembly 10-L610-1CS-60° TS MR () 10-L610-1SC-60° 2 H>5000
21 255042520101 Hydraulic hose assembly (90°)10-L500-1SC-60°-0° W SR (90° ) 10-1500-1SC-60° -0° 2
22 255029020024 Joint 8-2XM16x1.5-60° B3k (BiE75) 8-2xM16x1. 5-60° 2
23 910100300025 |Bolt GB5783-M8x35-8.8 B2 FEGB5783-M8x35-8. 8 2
24 910400500006 Washer GB97.1-8-200HV SEAAEGB97. 1-8-200HV 5
25 255030520019  |Hydraulic steel pipe welding 2 ML E2 1
26 255030520017 Hydraulic hose assembly 10-L1450-1SC-60° 0 FE 5 4 B () 10-L1450-1SC-60° 2
27 255028520034 |Hose fixing bloke B2 [ s 2
28 910200200060 Screw GB70.1-M8x35-8.8 #24TGB70. 1-M8x35-8. 8 1
29 255030520018 Hydraulic steel pipe welding AR 1
30 910800100001 [Oring 9.5x1.8 OJERE-Py9. 5x1. 8 4
31 255042510004 | Side shiifter assembly(LH) 7% 28 SR (LH) 1 %% /optional
31 255042510001  |Side shiifter assembly(LD) MIF% 28 2 A%(LD) 1 355 /optional
31 255042510002 | Side shiifter assembly(CASCADE) M2 28 S AL (R HT R 1) 1 3% /optional
32 910400200005 | Washer GB96.1-12-200HV K[ GB96.1-12-200HV 2
33 255028520035 Pipe press fixedly piank A8 I8 B 2




SRR (SHEH H)

Fg/No Fif5/SN Name £ BR/QIY | &3 /Remarks

1 910400100006  [Washer GB97.1-8-200HV F 2 GB97.1-8-200HV 5

2 910400500006  |WasherGB93-8 FEHEGBI3-8 8

3 910100300022 |Bolt GB5783-M8x20-8.8 $%#2GB5783-M8x20-8.8 7

4 255030520021 |Pulley ®110x27 FBICO110x27(5E1E) 4

5 255030520022 |Bush®20xd13x56 HED20xD13x56 1

6 910400200005  |Washer GB96.1-12-200HV A #[EGB96.1-12-200HV 2

7 910100100056  [Bolt GB5782-M12x90-8.8 $%42GB5782-M12x90-8.8 1

8 255031020015  |Hose baffle RE R 1

9 255029020015  |Hydraulic hose assembly 10-L1560-1SC-60° & EE S Ak(E)10-L1560-15C-60° 2 H=3600
9 255028520049  [Hydraulic hose assembly 10-L1680-1SC-60° & 5 A%(1E)10-L1680-15C-60° 2 H=4000
9 255030520027  |Hydraulic hose assembly 10-L1850-1SC-60° & & Sk (H)10-L1850-15C-60° 2 H=4350/4500
9 255028520048 [Hydraulic hose assembly 10-L1950-1SC-60° B & S 418 10-L1950-15C-60° 2 H=4800,/4700
9 255030520001  |Hydraulic hose assembly 10-L2060-1SC-60° & EE S k(1 )10-L2060-15C-60° 2 H=5000
9 255028520045  |Hydraulic hose assembly 10-L2300-1SC-60° & 5 A%(1E)10-L2300-15C-60° 2 H=5500/5400
9 31020100 Hydraulic hose assembly 10-L2530-1SC-60° & E & 2 A(1E)10-12530-15C-60° 2 H=6000
9 255028520050  |Hydraulic hose assembly 10-L2730-1SC-60° &£ & S (1E)10-L2730-15C-60° 2 H=6500
10 255029020024 |Joint 8-2XM16x1.5-60° 123 (B £ Z)8-2xM16x1.5-60° P

11 255031020006  |Hydraulic steel pipe welding REWERES 1

12 1020008  [Hydraulic hose assembly (135°)10-L1000-1SC-60° & & 2 AR (135°)10-L1000-15C-60° 2

13 255028510022 Excessive pipe welding ENE 1

14 263030520011  |Hydraulic hose assembly 10-L2060-1SC-60° R 5 A1) 10-L2060-15C-60° 2

14 255031020009  |Hydraulic hose assembly 10-L2340-1SC-60° & 5\ A1) 10-L2340-15C-60° 2

14 255031020010  |Hydraulic hose assembly 10-L2590-1SC-60° 8 & 251 (1) 10-L2590-15C-60° 2

14 263028520009  [Hydraulic hose assembly 10-L2690-1SC-60° R BB E)10-L2690-15C-60° 2

14 255031020012 |Hydraulic hose assembly 10-L2890-1SC-60° R 5 Y1) 10-L2890-15C-60° 2

14 255031020013  |Hydraulic hose assembly 10-L3180-1SC-60° % & 5\ A1) 10-L3180-15C-60° 2

14 255031020014  |Hydraulic hose assembly 10-L3630-1SC-60° R 501 10-L3630-15C-60° 2

14 281227511003  [Hydraulic hose assembly 10-L4300-1SC-60° i £ S BI(E)10-L4300-15C-60° 2

15 255031020004 |Axle ®20x70 HEH020x70 1

16 255031020007  |Pulley ®90x22 B O90x22(£1E) 2

17 255031010001 |Pulley support welded 1 BIEREAL 1

17 255031010002 |Pulley support welded 2 BERREE2 1




R X-3. 0T/Fork-3. 0T

=0

JFS/N0 HHB/SN Name E3:8 /Ty #&¥E/Remarks
940100100017  |Fork 120x40x1070 HEAIIIAT % X 125x45x 1520 2
940100100013 Fork 120x40x1150 HATTIAT 1% ¥ 125x45x1070 2

A 940100100014  |Fork 120x40x1220 HEAIIIAT % X 125x45x 1150 2 35/ Inc. 1-2
940100100015 [Fork 120x40x1370 HEHTTIAR X 125x45x1220 2
940100100016  |Fork 120x40x1520 HEAIIIAT % X 125x45x 1370 2
1 A Fork body % WAk 2
2 253098514101 |Lift pin assembly PR R 2




$#hX-3. 5T/Fork-3. 5T

JFS/N0 HHB/SN Name E3:8 /Ty #&¥E/Remarks
940100100019 |Fork 125x50x1150 HEAIIIAT % X 125x50x 1150 2
940100100020 Fork 125x50x1220 HATTIA 1% ¥ 125x50x1220 2
940100100018 |Fork 125x50x1070 HEAIIIAT % X 125x50x1070 2
940100100021 [Fork 125x50x1370 HEHTIIAR 5 X 125x50x1370 2
940100100022  |Fork 125x50x1520 HEAIIIAT % X 125x50x 1520 2
1 A Fork body % WAk 2
2 253098514101 |Lift pin assembly PR R 2




% X (BT 148) /carrier (standard mast)

=)

255040510001

Load backrest welding

P ARAS (1110x1130)

HHB/SN Name g3 %¥%E/Remarks

910100300062  |Bolt GB5783-M14x30-8.8 B2 GB5783-M14x30-8. 8 8
910400500009 Washer GB93-14 I BGB93- 14 8
910400100009  |Washer GB97.1-14-200HV P24 fE|GBYT. 1-14-200HV 8

4 256038011001  |Fork carrier weldind (standard mast) X RS bR 14 1 FE4P30N

256138011001 |Fork carrier weldind (standard mast) PRI S bRkl 148 1 FE4P35N
5 910400100007 [Washer GB97.1-10-200HV P-4 EIGBIT. 1-10-200HV 1
6 910200200077  |ScrewGB70.1-M10x30-8.8 $24TGB70. 1-M10x30-8. 8 1
7 940200300014  |Roller ¢119.2-range=59.5-64.5 ST RS ¢ 119. 2-range=59. 5-64. 5 4
8 910401300026 __|Circlip GB894.1-55 A RAGBBY4. 1-55 6
9 940200100003 [Main roller 119xp55x34 3% ¢ 119x ¢ 55x34 2
1

B o




HRX L (ZH4LEH) /Fork carrier(two stage full free)

1
12,13

o

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks

1 910200200077  |Bolt GB70.1-M10x30-8.8 $24TGB70. 1-M10x30-8. 8 1

2 910400500007  [Washer GB93GB93-10 W Bl GBI3- 10 5

3 256038012001  |Fork carrier welding (two stage full free) XSRS (CRAEAHD 1 FE4P30N

4 256138012001 Fork carrier welding (two stage full free) RS (CRAEHED 1 FE4P35N
940200100003 |Roller ¢ 119x  55x34 FIRH & 119x d 55x34 2

5 910401300026 Circlip GB894.1-55 il 3% 54 Bl GB8YA. 1-55 4

6 038020008  |Regulation cover iR 4

7 255038020009 Regulation mat e 4 12

8 940200200005 __|Side roller &42-CD=68 %% ©42-CD=68 2

9 910400100007  [Washer GB97.1-10-200HV P EIGBIT. 1-10-200HV 4

10 910100300039 [Bolt GB5783-M10x40-8.8 B2 FGB5783-M10x40-8. 8 4

11 253540510001  |Load backrest welding (1110x1130) PSR A (1110x1130) 1

12 910400500009 |Washer GB93-14 055 EIGBI3-14 8

13 910100300062 [Bolt GB5783-M14x30-8.8 B2 F2GB5783-M14x30-8. 8 8

14 940200300014  [Roller ¢ 119.2-range=59.5-64.5 LrEE 0 119. 2-range=59. 5-64. 5 4




®XHE (Z4%4HH) -3.01/ Fork carrier(three stage full free)-3.0T

F5/N0 HB/SN Name E3:8 /Ty #&¥E/Remarks
1 910100300062 |Bolt GB5783-M14x30-8.8 IZHGB5783-M14x30-8. 8 8
2 910400500009 Washer GB93-14 I BGB93- 14 8
3 255040510001 Load backrest welding PEIRAE S (1110x1130) 1
4 910100300039 Bolt GB5783-M10x40-8.8 12 F£GB5783-M10x40-8. 8 8
5 910400100007  |Washer GB97.1-10-200HV P4 GBYT. 1-10-200HV 8
6 910400500007 Washer GB93-12 FREEHBIGBI3-10 8
7 940200200006 __|Side roller ¢58-CD=60 D% b 58-CD=60 !
8 255038020008 | Side roller adjusting bushing MR 4
9 255038020009 | Side roller adjusting pad ) s T B 4
10 910401300026 Circlip GB894.1-55 i 48GB894. 1-55 4
11 940200300014 Roller ¢119.2-range=59.5-64.5 HVRHE ¢ 119. 2-range=59. 5-64. 5 4
12 910200200077 Screw GB70.1-M10x30-8.8 UZETGBT0. 1-M10x30-8. 8 1
13 256038013001 Fork carrier welding (three stage full free) TS (ZHAHBD 1




®XHR (Z4%4Hh) -3.5T/Fork carrier (three stage full free) -3.5T

/N0 HH5/SN Name L HE/QTY #&¥E/Remarks

1 910200200077  [Bolt GB70.1-M10x30-8.8 $25TGBT0. 1-M10x30-8. 8 1

2 910400500007 |Washer GB93-10 P EIGBI3-10 5

3 256138013001  |Fork carrier welding (three stage full free) XSRS (CREAHD 1

! 940200100003 [Rollerp119xp55x34 RS ¢ 119x ¢ 55x34 6

5 910401300026 |Circlip GB894.1-55 Gl RS BB GB8Y4. 1-55 6

6 255038020008 |Regulation cover P 3

7 8020009 Regulation mat i L 24

8 940200200006 | Side roller $58-CD=60 7% © 58-CD=60 4

9 910400100007 |Washer GB97.1-10-200HV SR BEIGBIT. 1-10-200HV 8

10 910100300039 [Bolt GB5783-M10x40-8.8 BEHEGB5783-M10x40-8. 8 8

A 11 255040510001 |Load backrest welding (1110x1130) PR S (1110x1130) 1
12,13 12 910400500009  |Washer GB93-14 3 AR GBI3-14 8
fe 13 910100300062 |Bolt GB5783-M14x30-8.8 BEHEGB5783-M14x30-8. 8 8




1 (F5#1140) -3. 0T/Mast (standard mast)-3.0T

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
1 910401300026 __|Circlip GB894.1-55 i3S FEIGB8Y4. 1-55 2
2 940200300014 Roller ¢119.2-range=59.5-64.5 HEER & 119. 2-range=59. 5-64. 5 2
256044012001 |Mast 2000 AT T3 422000 1 H=2000
256044012002 |Mast 2500 TSR 52500 1 11=2500
256044012003 |Mast 3000 AT T3 423000 1 H=3000
256044012004  |Mast 3300 TSR 53300 1 11=3300
044012005  |Mast 3500 P T35 423500 1
256044012006 |Mast 3600 11445 43600 1
3 256044012007 _ |Mast 3700 P ITT4R 53700 1
256044012008 |Mast 4000 T 11445 44000 1
044012009 |Mast 4300 P54 4300 1
256044012010  [Mast 4500 P 11448 44500 1
256044012011 [Mast 5000 P31 4425000 1
256044012012 [Mast 5500 11448 45500 1
256044012013 [Mast 6000 P41 £26000 1
4 910100300035 |Bolt GB5783-M10x20-8.8 BEHEGB5783-M10x20-8. 8 4
5 910400100007  [Washer GB97.1-10-200HV P4 EGBIT. 1-10-200HV 9
6 255044010057 [Axle ¢30x82 4 HoA b 30x82 2
7 255044010057  [Axle 30x72 5 Ho4h & 30x82 2
256044011001 |Mast 2000 SRR 22000 1 1=2000
256044011002 |Mast 2500 ShITARAE 52500 1 112500
256044011003 |Mast 3000 PNBESSERIUY 1 1=3000
256044011004 |Mast 3300 PANRE SRR 1 13300
256044011005 |Mast 3500 SHITIAEE 23500 1 1=3500
256044011006 |Mast 3600 ShITARAE 53600 1 1=3600
8 256044011007 |Mast 3700 PNRES SR 1 H=3700
256044011008 [Mast 4000 S 14424000 1 H=4000
256044011009 |Mast 4300 ShITIAERE£4300 1 1=4300
256044011010 [Mast 4500 SR 24500 1 H=4500
256044011011 [Mast 5000 ShIAEHR£75000 1 H=5000
256044011012 [Mast 5500 S 44R£5500 1 H=5500
256044011013 |Mast 6000 SR £6000 1 1H=6000




1 (F5#1140) -3. 0T/Mast (standard mast)-3.0T

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
9 044020006 |Bearing bush SR 9
10 255044020005 Bearing cover I 2
11 910400500010  |Washer GB93-16 FF A BIGBY3-16 4
12 910100200016 |Bolt GB5785-M16x1.5x70-8.8 BHEGB5785-M16x 1. 5x70-8. 8 4
13 910400100010  |Washer GB97.1-16-200HV P-4 BEIGBIT. 1-16-200HV 4
14 911200100004 Grease nipple JB7940.1-M10x1 AR TB7940. 1-M10x1 9
15 940200300029  |Roller ¢111.5-range=53-58 L84 & 111, 5-range=53-58 2
16 910401300026 Circlip GB894.1-55 1 3% 4 1Bl GB8YA. 1-55 2
17 255044020131 Guide plate SR 2

55044020125 _ [Adjusting pad ¢35x916x0.8 3 & 35x & 16x0. 8 2 #3%/0ptinal

18 255044020126 |Adjusting pad @35x@16x0.5 L d 35%  16x0. 5 2 3% /Optinal

255044020127 |Adjusting pad ¢35x916x0.2 3 & 35x & 16x0. 2 2 #4%/Optinal




12 (451 140) -3. 5T/Mast (standard mast)-3.5T

%75/SN Name g3 %¥%E/Remarks
910401300026 __|Circlip GB894.1-55 i3S FEIGB8Y4. 1-55 2
940200300014  [Roller ¢119.2-range=59.5-64.5 SOV & 119. 2-range=59. 5-64. 5 2
256144012001 |Mast 2000 AT T3 422000 1 H=2000
256144012002 |Mast 2500 TSR 52500 1 11=2500
256144012003 |Mast 3000 AT T3 423000 1 H=3000
256144012004 |Mast 3300 TSR 53300 1 11=3300
144012005 |Mast 3500 P T35 423500 1
256144012006 |Mast 3600 11445 43600 1
256144012007 |Mast 3700 P44 3700 1
256144012008 |Mast 4000 T 11445 44000 1
144012009 |Mast 4300 P54 4300 1
256144012010 [Mast 4500 P 11448 44500 1
256144012011 |Mast 5000 P31 4425000 1
256144012012 [Mast 5500 11448 45500 1
256144012013 [Mast 6000 P41 £26000 1
4 910100300035 |Bolt GB5783-M10x20-8.8 BEHEGB5783-M10x20-8. 8 4
5 910400100007  [Washer GB97.1-10-200HV P4 EGBIT. 1-10-200HV 9
6 255044010057 [Axle ¢30x82 4 HoA b 30x82 2
7 255044010057  [Axle 30x72 5 Ho4h & 30x82 2
256144011001 |Mast 2000 SRR 22000 1 1=2000
256144011002 |Mast 2500 ShITARAE 52500 1 112500
256144011003 |Mast 3000 PNBESSERIUY 1 1=3000
256144011004 _ |Mast 3300 PANRE SRR 1 13300
256144011005 |Mast 3500 SHITIAEE 23500 1 1=3500
256144011006 |Mast 3600 ShITARAE 53600 1 1=3600
256144011007 |Mast 3700 PNRES SR 1 H=3700
256144011008 |Mast 4000 S 14424000 1 H=4000
256144011009  |Mast 4300 ShITIAERE£4300 1 1=4300
256144011010 [Mast 4500 SR 24500 1 H=4500
256144011011 [Mast 5000 ShIAEHR£75000 1 H=5000
256144011012 [Mast 5500 S 44R£5500 1 H=5500
256144011013 |Mast 6000 SR £6000 1 1H=6000




12 (451 140) -3. 5T/Mast (standard mast)-3.5T

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
9 044020006 |Bearing bush SR 9
10 255044020005 Bearing cover I 2
11 910400500010  |Washer GB93-16 FF A BIGBY3-16 4
12 910100200016 |Bolt GB5785-M16x1.5x70-8.8 BHEGB5785-M16x 1. 5x70-8. 8 4
13 910400100010  |Washer GB97.1-16-200HV P-4 BEIGBIT. 1-16-200HV 4
14 911200100004 Grease nipple JB7940.1-M10x1 AR TB7940. 1-M10x1 9
15 940200300029  |Roller ¢111.5-range=53-58 L84 & 111, 5-range=53-58 2
16 910401300026 Circlip GB894.1-55 1 3% 4 1Bl GB8YA. 1-55 2
17 255044020131 Guide plate SR 2

55044020125 _ [Adjusting pad ¢35x916x0.8 3 & 35x & 16x0. 8 2 #3%/0ptinal

18 255044020126 |Adjusting pad @35x@16x0.5 L d 35%  16x0. 5 2 3% /Optinal

255044020127 |Adjusting pad ¢35x916x0.2 3 & 35x & 16x0. 2 2 #4%/Optinal




[T (Z%4AHH) Mast (two stage full free)

s

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
1 910401300026 __|Circlip GB894.1-55 i3S FEIGB8Y4. 1-55 2
2 940200300014 Roller ¢119.2-range=59.5-64.5 HEER & 119. 2-range=59. 5-64. 5 2
p Mast 2000 SHITARKE 52000 1 H=2000
255043510015 |Mast 2500 SHIIAERE 22500 1 11=2500
255043510016 |Mast 3000 S TTAR£3000 1 H=3000
255043510017 |Mast 3300 PANRESSERRI 1 11=3300
043510018 |Mast 3500 S 4AR53500 1
255043510019 |Mast 3600 SRR 23600 1
3 255043510020 | mast3700 S T4AR53700 1
255043510021 |Mast 4000 SRR 24000 1
043510022 [Mast 4300 S T4AR54300 1
255043510023 |Mast 4500 SHITIAER £ 4500 1
255043510024 |Mast 5000 S 4AR£5000 1
255043510025 |Mast 5500 S IIAEE 25500 1
255043510026 _ |Mast 6000 ShTER£56000 1
4 910100300035 |Bolt GB5783-M10x20-8.8 BEHEGB5783-M10x20-8. 8 4
5 910400100007  [Washer GB97.1-10-200HV P4 EGBIT. 1-10-200HV 9
6 255044010057 [Axle ¢30x82 5 FE A b 30x82 2
7 255044010057  [Axle 30x72 5 Ho4h & 30x82 2
255043510027 |Mast 2000 11445 42000 1 H=2000
255043510028 [Mast 2500 P14 2500 1 122500
255043510029 |Mast 3000 N ITTA42 43000 1 1=3000
55043510030 |Mast 3300 P ITAAR 43300 1 13300
8 255043510031 |Mast 3500 N ITTA4R 43500 1 1=3500
55043510032 |Mast 3600 I THAR 43600 1 1=3600
255043510033 |Mast 3700 N ITTA4R 3700 1 H=3700
255043510034 [Mast 4000 11344000 1 H=1000
255043510035 |Mast 4300 N ITAAR #4300 1 1=4300
55043510036 [Mast4500 1T 44500 1 H=4500
s 255043510037 [Mast5000 P 1405 455000 1 H=5000
55043510038 [Mast5500 P31 425500 1 125500
255043510039 |Mast6000 N ITA4R 6000 1 1=6000




[T (Z%4AHH) Mast (two stage full free)

JFS/N0 HHB/SN Name E3:8 /Ty %¥%E/Remarks
9 044020006 |Bearing bush SR 9
10 255044020005 Bearing cover I 2
11 910400500010  |Washer GB93-16 FF A BIGBY3-16 4
12 910100200016 |Bolt GB5785-M16x1.5x70-8.8 BHEGB5785-M16x 1. 5x70-8. 8 4
13 910400100010  |Washer GB97.1-16-200HV P-4 BEIGBIT. 1-16-200HV 4
14 911200100004 Grease nipple JB7940.1-M10x1 AR TB7940. 1-M10x1 9
15 940200300029  |Roller ¢111.5-range=53-58 L84 & 111, 5-range=53-58 2
16 910401300026 Circlip GB894.1-55 1 3% 4 1Bl GB8YA. 1-55 2
17 255044020131 Guide plate SR 2

55044020125 _ [Adjusting pad ¢35x916x0.8 3 & 35x & 16x0. 8 2 #%/0ptional

18 255044020126 |Adjusting pad @35x@16x0.5 L d 35%  16x0. 5 2 3% /Optional

255044020127 |Adjusting pad ¢35x916x0.2 3 & 35x & 16x0. 2 2 #3/0ptional

<4

ree




[T (%4 HH) Mast (three stage full free)

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
1 255044020131 | Guide plate B 4
255044020125 |Adjusting pad ¢35x¢16x0.8 %4 § 35x & 16x0. 8 1 i#3/0ptional
2 044020126 Adjusting pad ¢35x(p16x0.5 B4 & 35x ¢ 16x0. 5 4 3% /Optional
255044020127 |Adjusting pad ¢35x¢16x0.2 I # 3 § 35x & 16x0. 2 1 i#3/0ptional
255044510030 |Mast 4000 S TAER£4000 1 H=4000
255044510031 |Mast 4300 SRR £ 4300 1 11=4300
044510032 |Mast 4500 SHITARAE 54500 1 1=4500
3 255044510033 |Mast 4800 ShITIAERE 24800 1 1=4800
255044510034 |Mast 5000 S ITARKE 55000 1 1H=5000
255044510035 |Mast 5500 Sh IR £75500 1 H=5500
044510036 |Mast 6000 SHITARKE 56000 1 1H=6000
4 940200100012 [Roller $109.7xp40x32 L ©109. Tx D 40x32 1
5 910401300026 __|Circlip GB894.1-55 Y B GB894. 1-55 4
6 910100300039 |Bolt GB5783-M10x40-8.8 BEHEGB5783-M10x40-8. 8 4
7 910400500008 |Washer GB93-12 55 HEIGBI3-12 6
8 910400100007  [Washer GB97.1-10-200HV SPHJEGBIT. 1-10-200HV 3
9 940200200005 |Roller $42-CD=68 746 ©42-CD=68 8
10 255038020008 |Adjusting pad R R E 8
11 255038020009 Adjusting pad 1) B R 8
12 255044010057 [Axle ¢30x82 4 HoA b 30x82 2
13 910100300035  [Bolt GB5783-M10x20-8.8 2HGB5783-M10x20-8. 8 4
14 255044010057 [Axle ¢30x72 5 EE A b 30x82 2
15 911200100004 |Grease nipple JB7940.1-M10x1 JFEJB7940. 1-M10x1 2
16 255044020006 |Bearing bush WL 2
17 255044020005 Bearing cover b T 2
18 910400500010  |Washer GB93-16 3% IGBI3-16 4
19 910100200016  |Bolt GB5785-M16x1.5x70-8.8 2HGB5785-M16x1. 5x70-8. 8 4
20 910400100010  [Washer GB97.1-16-200HV SR EGBYT. 1-16-200HV 4
21 910401300026  |Circlip GB894.1-55 Al SR ESEREIGBR94. 1-55 2
22 940200300014  [Roller ¢119.2-range=59.5-64.5 £ 0 119. 2-range=59. 5-64. 5 2
93 255044510023 [Mast 4000 o A 444000 1 H=1000
255044510024 |Mast 4300 PSR £14300 1 14300




[T (%4 HH) Mast (three stage full free)

-

K

F

A

i\

=\t

;

)
£

.

O

o “ i

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
255044510025 |Mast 4500 o 44 £r4500 1 14500
255044510026 |Mast 4800 P £74800 1 11=4800

23 044510027 |Mast 5000 T 4EAR £r5000 1 H=5000
255044510028 |Mast 5500 b 4R £r5500 1 H=5500
255044510029 |Mast 6000 o 44 £r6000 1 H=6000
255044510037 |Mast 4000 N ITTA4R 54000 1 11=4000

044510038 |Mast 4300 P T 4R4 254300 1 1=4300
255044510039 |Mast 4500 P 11448 44500 1 H=4500

24 255044510040 |Mast 4800 AT 424800 1 1H=4800

255044510041 |Mast 5000 11448 45000 1 H=5000
044510042 |Mast 5500 P 4E45 45500 1 H=5500
255044510043 |Mast 6000 11445 46000 1 H=6000




FFMET (hRdEI4E) -30T/Lifting cylinder (standard mast)-30T

88 58 3 <
a4 i ot~
a I A5
¥ sg¥xszs =S
Vs
| I8
e = 2]
oo s
T+

F5/N0 HAG/SN Name E HE/Q1Y #¥E/Remarks
1 940200500005  |Chain wheel bearing780708K-¢110xp40x27 HEF 7K T0T08K- ¢ 110x & 40x27 2
2 910401300020 Circlip GB894.1-40 il 8 4 [ GB8YA. 1-40 2
3 910400500010  |Washer GB93-16 P4 GBI3-16 4
1 910100400029  |Bolt GB5786-M16x1.5x40-8.8 BRFGB5786-M16x1. 5x40-8. 8 2

256044016001 | Cylinder ®56xP45x995(H=2000) s8I (H=2000) 2
256044016002 | Cylinder ®56xP45x1245(H=2500) 3L (H=2500) P
256044016003 Cylinder ®56x®$45x1495(H=3000) SHEL(H=3000) 2
256044016004  |Cylinder ®56xP45x1645(H=3300) 3L (H=3300) P
256044016005 Cylinder ®56x®$45x1745(H=3500) SHEL(H=3500) 2
256044016006 | Cylinder ®56xP45x1825(H=3600) 3L (H=3600) P
5 256044016007 Cylinder ®56x®$45x1845(H=3700) SHEL(H=3700) 2 55/ Ine. 24-41
256044016008 | Cylinder ®56xP45x1995(H=4000) 3L (H=4000) P
256044016009 Cylinder ®56x®$45x2120(H=4300) SHEL(H=4300) 2
256044016010  |Cylinder ®56xP45x2245(H=4500) 3L (H=4500) P
256044016011 Cylinder ®56x®$45x2495(H=5000) SHEL(H=5000) 2
256044016012 |Cylinder ®56xP45x2745(H=5500) 3L (H=5500) P
256044016013 Cylinder ®56x®$45x2995(H=6000) SHEL(H=6000) 2
6 A Split pin 2.5x40 FFF1442. 5x40 2
7 A LH1623 chain LH16234005E 2
8 A Joint Hediiibe Sk 2
9 A Split pin 3.2x30 JF 1443, 2x30 2
10 A Nut M18x1.5 FREGUEBIMI8x1. 5 2
11 A Nut M18x1.5 BEAIMI8x1. 5 2
12 255044020128 Fixing ring U2 H: 068 2
13 255044020129 |Rubber bushing B 9
14 255044020130 |Fixing seat [ 5E il L) 2
15 910400100007 [Washer GB97.1-16-200HV 124 fEIGBY7. 1-16-200HV 4
16 910400500007 Washer GB93-10 BB GBI3-10 4
17 910300200002  |Nut GB6171-M10x1.25-10 SRIGB6171-M10x1. 25-10 4
18 910100300041 [Bolt GB5783-M10x50-8.8 B2 FGB5783-M10x50-8. 8 2
19 910300100007  |Nut GB6170-M10-10 B REGB6170-M10-10 2
20 A Joint S P




FFMET (hRdEI4E) -30T/Lifting cylinder (standard mast)-30T

/N0 HH5/SN Name L HE/QTY #&¥E/Remarks
21 910400100008 [Washer GB97.1-12-200HV P-4 BEIGBIT. 1-12-200HV 2
22 910400500008 |Washer GB93-12 FRIEIECBIZ-12 2
23 910100400009  [Bolt GB5786-M12x1.25x25-8.8 BEAEGB5786-M12x 1. 25x25-8. 8 2
2 = 24 A Piston rod THIERE 1
— " 25 A Adjusting bushing 40.5x49xL2 B ££40. 5x49xL.2 1
L L ity o= % N Circlip W |
27 A Bearing 50x20x2.5 T HEIR56%20%2. 5 1
28 A Catch 50x40x3 4 56x45%3 1
a +‘3+‘)*@*2;’;ﬁ 29 A Seal ring 50x40x6 L 1
R 30 A Piston rod S 1
31 A Copper bushing HE 1
32 A Circlip [ EZE]E] 1
33 A Buffering ring [N 1
34 A Dust ringDKB40x52x7/10 5542 ] 1
35 A Seal ring 40x50x6 b 1
36 A Guide sleeve CYRES 1
Thsis 37 A O ring 49.7x2.4 0% 3t el 1
S5Ng 38 A Bearing 4030 AT AR 4530 1
oo =22 39 A Cylinder ik 1
40 A Dowel pin 5] H:49D10x26 1
41 255098510001 | Seal kits(standard mast lifting cylinder) R (e 4R TG 2 {45 /Inc._27.29. 34. 35. 37

ceREm 255043510139 |Lifting chain LH1623-77 AL BE S LH1623-79 2 H=3000

T+ 55044510133 _|Lifting chain LH1623-57 T 4 LH1623-59 2 112000

255043510085 | Lifting chain LH1623-67 AT BE S LH1623-69 2 H=2500

255044510140  |Lifting chain LH1623-83 T 4 LH1623-85 2 13300

255043510088 | Lifting chain LH1623-87 AT BE S LH1623-89 2 H=3500

255044010107 |Lifting chain LH1623-89 ETHEEZLH1623-91 2 13600

A 253543510066 | Lifting chain LH1623-91 AT BE S LH1623-93 2 H=3700

255043510107 |Lifting chain LH1623-99 ETHEE 4 LH1623-101 2 114000

253544510027 |Lifting chain LH1623-105 L THEE A LH1623-107 2 1=4300

255043510090 |Lifting chain LH1623-109 ETHEEZLH1623-111 2 114500

253511010064 __|Lifting chain LH1623-121 TR LH1623-121 2 H=5000

256044014001 _|Lifting chain LH1623-131 HETH5E 4 LH1623-133 2 15500

256044014002 __|Lifting chain LH1623-141 JETHEELH1623-143 2 H=6000




FEFMEL (hRvl4) —35T/Lifting cylinder (standard mast)-35T

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
1 940200500005 [Chain wheel bearing 780708K- & 110x d 40x27 BERL IR TB0T08K— & 110x & 40x27 2
2 910401300020  |Circlip GB894. 1-40 il SHE RS EIGBBY4. 1-40 2
3 910400500010 | Washer GB93-16 i # #GBI3-16 4
3 88 58 8 = 1 910100400029  [Bolt GB5786-M16x1. 5x40-8. 8 12} GB5786-M16x1. 5x40-8. 8 2
It " 256044016001 |Cylinder ®56x$45x995(H=2000) 3L (H=2000) P
LI (U o H o 256014016002 | Cylinder ®56xd45x1245(H=2500) S (H=2500) 2
256044016003 [Cylinder ®56xd45x1495(H=3000) 3L (H=3000) 2
256044016004  [Cylinder ®56xd45x1645(H=3300) S (H=3300) 9
a :: - H g0 256044016005  [Cylinder ®56xd45x1745(H=3500) S (H=3500) 2
Y gExNsgssas g 256044016006 |Cylinder ®56xd45x1825(H=3600) L (H=3600) P
5 256044016007  [Cylinder ®56xd45x1845(H=3700) S (H=3700) 2 5 /Tne. 24-41
256044016008  [Cylinder ®56xd45x1995(H=4000) 3L (H=4000) P
256044016009 [Cylinder ®56xd45x2120(H=4300) S (H=4300) 2
256044016010  [Cylinder ®56xd45x2245(H=4500) S (H=4500) P
256044016011 [Cylinder ®56xd45x2495(H=5000) 3L (H=5000) 2
256044016012 [Cylinder ®56xd45x2745(H=5500) S (H=5500) 9
256044016013 [Cylinder ®56x$45x2995(H=6000) 3L (H=6000) 2
6 A Split pin 2x20 JF F442x20 2
) )Zﬂ*f' 7 A LH1634 chain LH1634 4304 2
RSB 3 A Joint Kok 2
e 9 A Split pin 3.2x40 L1753, 2540 2
10 A Nut M20x1.5 FRI I RIM20x1. 5 2
11 A Nut M20x1.5 BAR20x1. 5 2
oo —as:] 12 255044020128 |Fixing ring UTAZF 068 2
T) -+ 13 255044020129 [Rubber bushing [y P
14 255044020130 Fixing seat [ e Gl 2
15 910400100007 |Washer GB97.1-16-200HV P EIGBYT. 1-16-200HV 4
16 910400500007 |Washer GB93-10 FHEEHEGBI3-10 4
17 910300200002 |Nut GB6171-M10x1. 25-10 2 RFGB6171-M10x1. 25-10 4
18 910100300041 |Bolt GB5783-M10x50-8. 8 BEHEGB5783-M10x50-8. 8 21
19 910300100007 [Nut GB6170-M10-10 SREGB6170-M10-10 2
20 35480-06003 __[Joint [N 2




FEFMEL (hRvl4) —35T/Lifting cylinder (standard mast)-35T

F5/N0 HB/SN Name E3:8 By #&¥E/Remarks
21 910400100008 |Washer GB97. 1-12-200HV P4 IGBYT. 1-12-200HV 2
22 910400500008 Washer GB93-12 I RIGBI3-12 2
23 910100400009  |Bolt GB5786-M12x1. 25x25-8. 8 IZHEGB5T86-M12x 1. 25x25-8. 8 2
24 A Piston rod THIERE 1
< 0® I~ P P 25 A Adjusting bushing 40.5x49xL2 B ££40. 5x49xL.2 1
S TT T 7 N A 26 A Circlip e 1
—HI+ H N 27 A Bearing 50x20x2.5 + RIR56x20x2. 5 1
28 A Catch 50x40x3 124 Fr56x45x3 1
29 A Seal ring 50x40x6 LA E 1
m - s s 30 A Piston rod br:d 1
if g”’ ;g;qg;éﬂ;a;gu 31 A Copper bushing ok 1
32 A Circlip GELE]C] 1
33 A Buffering ring [N 1
34 A Dust ringDKB40x52x7/10 e 1
35 A Seal ring 40x50x6 b 1
36 A Guide sleeve CYRES 1
37 A O ring 49.7x2.4 O 1
38 A Bearing 4030 W H7R4530 1
39 A Cylinder fANES 1
YPrra| 40 A Dowel pin [ EE D 10x26 1
SRSt B 41 256098510001 [Seal Kits(standard mast lifting cylinder) SRS (PRl ) A T T) 2 AL fr/Inc. 27.29. 34.35. 37

[ooc a2 263044010042 Lifting chain LH1634-79 LT 4 LH1634-79 2 H=3000

256144014001 Lifting chain LH1634-59 LT HEE 4 LH1634-59 2 H=2000

263044510025 Lifting chain LH1634-69 LT % LH1634-69 2 H=2500

oo~ a1} 263043510065 Lifting chain LH1634-85 HETHEE 4 LH1634-85 2 H=3300

n"‘“’ 263044510006 Lifting chain LH1634-89 LT 4 LH1634-89 2 H=3500

254044010057 Lifting chain LH1634-91 AR THEEZLH1634-91 2 H=3600

A 254011010058 Lifting chain LH1634-93 LT % LH1634-93 2 H=3700

254044510027 Lifting chain LH1634-101 AR THEEALH1634-101 2 H=4000

263044510008 Lifting chain LH1634-107 LT % LH1634-107 2 H=4300

254044010061 Lifting chain LH1634-111 AR THEEALH1634-111 2 H=4500

256144014002 |Lifting chain LH1634-121 TR LH1634-121 2 H=5000

256144014003 Lifting chain LH1634-133 AL THREALH1634-133 2 H=5500

256144014004 Lifting chain LH1634-143 LT 4 LH1634-143 2 H=6000




SETHREM T (— G2 H H) /Short lifting cylinder (two stage full free)

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
255043510079 |Lifting chain LH1623-37 T AELH1623-3 2 H=2000
255043510080 Lifting chain LH1623-47 FL Tk 24 LH16: 2 H=2500
044010059 |Lifting chain LH1623-55 LT RE 4L LH1623-55 2 H=3000
255044510134 [Lifting chain LH1623-61 AT BE R LH1623-61 2 H=3300
= 255044010103 |Lifting chain LH1623-65 T HEALH1623-65 2 H=3500
51; ] 255044510135 Liting chain LH1625 59 HETHE A LH1623-59 2 173600
i ffd W‘/" A Lifting chain LH1623-59 - H=3700
fB hal }‘_,‘a 044510046 |Lifting chain LH1623-67 HETHE A LH1623-67 2 1=4000
- . 255044510047 | Lifting chain LH1623-73 ATHEAKII1623-73 2 H=4300
ﬂ%“_me_e:)_: SZDESTEEE2ER E/N 255043510139  [Lifting chain LH1623-77 TR LH1623-77 9 H=4500
( { X \ dﬁ@ S\ \ 44//// - 255044010106 |Lifting chain LH1623-87 HETHE A LH1623-87 2 1H=5000
LD W R S ey 77'7/7;‘}7"* L 55043510107  |Lifting chain LH1623-99 2T 4 LH1623-99 2 H=5500
1 255043510106 [Lifting chain LH1623-109 LT 2K LH1623-109 2 H=6000
ﬂ } ! 1 A Dust ring 60x74x8/11 B 2 Pl 1
2 A Catch 60x70x3 /760X 70X 3 1
3 A Seal ring 60x70x6 il ke ol 1
4 A Guide sleeve CAEES 1
5 A O ring 84.4x3.1 ORI 1
6 A O ring 77.5x3.55 0% 3t el 1
7 A Bearing 6035 N1 h7K6035 1
8 A Piston rod THIERE 1
9 A Circlip LS 1
10 A Piston assembly HIESUR 1
11 A Back up ring D85x20x2.5 Y AKIAD85x20x2. 5 1
12 A Circlip 85x70x3 4185x70x3 1
L= 13 A Seal ring 85x70x9 4 [EI85x70x9 1
14 A Valve bushing [RES] 1
15 A Spring I 1
16 A Valve plug iRt 1
17 A Catch i 1
18 A O ring D15.8x2.4 ORY el 1
19 A Circlip 12 418 12 1




SETHREM T (— G2 H H) /Short lifting cylinder (two stage full free)

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
20 A Circlip 922 1
21 A Slide valve bt 1
22 A Spring i 1
23 A Cylinder fARS 1
24 A Spacer A 1
25 A Screw M5x5 I2ETM5x5 1
26 910200200123 Screw GB70.1-M16x50-8.8 B2ETGBT0. 1-M16x50-8. 8 1
27 910400500010 Washer GB93-16 a5 E GB93-16 1
28 255043520020 | Chain plate PR 1
29 255043520006 Cylinder head Tk 1
30 940200500005 | Chain wheel bearing 780708K-¢110xp40x27 BERE IR TB0708K- & 110x b 40x27 1
31 910401300020 Circlip GB894.1-40 4t FH 9 14 B GBR94. 1-40 1
32 A Split pin2.5x40 JF 1452, 5x40 2
33 A LH1623 chain LH16234% 2
34 A Joint Ko e 2
35 A Split pin 3.2x30 FF1443. 2x30 2
36 A Nut M18x1.5 FRIASZEEIMI8x 1. 5 2
37 A Nut M18x1.5 UZEEM18x1. 5 2
38 910400500009 Washer GB93-14 FAEEHAEIGRI3- 14 2
39 910100400022 Bolt GB5786-M14x1.5x40-8.8 U2 F£GB5786-M14x1. 5x40-8. 8 2

255043510068 Cylinder (M)®85x®$60x772(H=3000) SEEL(M)(H=3000) 1
255043510066 Cylinder (M)®85xd60x522(H=2000) SBEL(M)(H=2000) 1
255043510067 Cylinder (M)®85x®$60x647(H=2500) SHEL(M)(H=2500) 1
255043510069 Cylinder (M)®85xd60x847(H=3300) SBEL(M)(H=3300) 1
255043510070 Cylinder (M)®85x®$60x897(H=3500) SEEL(M)(H=3500) 1
40 255043510071 Cylinder (M)®85xd60x922(H=3600) SBEL(M)(H=3600) 1 4% /Inc. No. 1-25
255043510072 Cylinder (M)®85x®$60x947(H=3700) SEEL(M)(H=3700) 1
255043510073 Cylinder (M)®85x®d60x1047(H=4000) SBEL(M)(H=4000) 1
255043510074 Cylinder (M)®85x®60x1122(H=4300) SEEL(M)(H=4300) 1
255043510075 Cylinder (M)®85x®d60x1172(H=4500) SBEL(M)(H=4500) 1
255043510076 Cylinder (M)®85x®60x1297(H=5000) SEEL(M)(H=5000) 1




SETHREM T (— G2 H H) /Short lifting cylinder (two stage full free)

=
8

3 al

o

B

a%ﬁ]H}—eLQ—'

~N M w1 © -

/N0 HH5/SN Name L HE/QTY #&¥E/Remarks
0 0077 Cylinder (M)®85x®60x1447(H=5500) SREL(M)(H=5500) 1
255043510078  [Cylinder (M)®85x®60x1572(H=6000) SHIEL(M)(H=6000) 1
B 255098510004 | Seal kits (two stage full free middle cylinder) FEHRHSEQ(CHZBHEPE) 1 f1¢/Inc
41 A Joint Sk 2
42 910400500008 SpringWasherGB93-12 HEHEGRI3-12 1
43 910100400009  |BoltGB5786-M12x1.25x25-8.8 4242 GB5786-M12x1.25x25-8.8 1




I (=F A HH) /Lifting cylinder (two stage full free)

ui@
Y

AR

SK
N
T M4
b
i
17
=
!
b
-9 .
A
2

W

ANN

6Lt

?\12
13

by
T
O~

FE/No HAG/SN Name &% BR/QTY |&3E/Remarks
255043510040 Cylinder (L)®50x®»40x940(H=2000) SHEL(L)(H=2000) 1
255043510041 | Cylinder (L)®50x®40x1190(H=2500) S (L)(H=2500) 1
255043510042 Cylinder (L)®50xP40x1440(H=3000) SHEL(L)(H=3000) 1
55043510043 | Cylinder (L)®50xd40x1590(H=3300) S (L)(H=3300) 1
255043510044 Cylinder (L)®50xP40x1690(H=3500) SHEL(L)(H=3500) 1
55043510045 | Cylinder (L)®50xd40x1740(H=3600) ST (L)(H=3600) 1
A 255043510046 Cylinder (L)®50xP40x1790(H=3700) SHIEL(L)(H=3700) 1 55 /Tne. 1-21
255043510047 Cylinder (L)®50xP40x1890(H=4000) SBEL(L)(H=4000) 1
255043510048 Cylinder (L)®50xP40x2040(H=4300) SHIEL(L)(H=4300) 1
255043510049 Cylinder (L)®50xP40x2140(H=4500) SBEL(L)(H=4500) 1
255043510050 Cylinder (L)®50xP40x2390(H=5000) SHEL(L)(H=5000) 1
255043510051 Cylinder (L)®50xP40x2590(H=5500) SBEL(L)(H=5500) 1
255043510052 Cylinder (L)®50xP40x2840(H=6000) SHIEL(L)(H=6000) 1
255043510053 Cylinder (R)®50x$40x940(H=2000) SBEL(R)(H=2000) 1
255043510054 Cylinder (R)®50x®40x1190(H=2500) SHEL(R)(H=2500) 1
255043510055 Cylinder (R)®50x®$40x1440(H=3000) SBEL(R)(H=3000) 1
255043510056 Cylinder (R)®50x®40x1590(H=3300) SHEL(R)(H=3300) 1
255043510057 Cylinder (R)®50x®$40x1690(H=3500) SBEL(R)(H=3500) 1
255043510058 Cylinder (R)®50x®40x1740(H=3600) SHEL(R)(H=3600) 1
B 255043510059  [Cylinder (R)®50x$40x1790(H=3700) SHIEL(R)(H=3700) 1 A03%/Inc. 4-21. 24
55043510060 Cylinder (R)®50x®40x1890(H=4000) SHEL(R)(H=4000) 1
255043510061 Cylinder (R)®50x®$40x2040(H=4300) SBEL(R)(H=4300) 1
55043510062 Cylinder (R)®50x$40x2140(H=4500) SHEL(R)(H=4500) 1
255043510063 Cylinder (R)®50x®$40x2390(H=5000) SHIEL(R)(H=5000) 1
55043510064 Cylinder (R)®50x®$40x2590(H=5500) SHEL(R)(H=5500) 1
255043510065 Cylinder (R)®50x®$40x2840(H=6000) SHiEL(R)(H=6000) 1
C 255098510002 | Seal Kits (two stage full free lifting cylinder) A (4 E BT 2 4047 /Inc. 2.12.13.15
1 A Connecting rod eV 1
2 A O ring 26x2.4 0% 2 44 P 1
3 A Piston rod assembly JEKESEFF AR 1
4 A Adjusting bushing Pk S 2
5 A Piston LRy 5E 2




I (=F A HH) /Lifting cylinder (two stage full free)

@

AN

RRNPYAYS

b1

-
N

o

SiB/SN Name Ey B B/QTY | &I /Remarks
A ScrewM4x6 P 7 A 1135 S R T M4 x 6 2
A Circlip ¢18 LA ¢ 18 2
A Copper bushing £ 2
A Spring P 2
A Buffer plunger LR ZE 2
A Supporting ring 50x45x15 X KIF50x45x15 2
A Dust ring DKB40x52x7/10 N 2
A Seal ring 40x50x6 ol FH 2 e 2
A Guide bushing CARES 2
A O ring 49.7x2.4 O 4 ] 2
A Bearing 4030 W HIE4030 2
A Cylinder A 2
A Dowel pin10x26 [ 410x26 2
910400100008 Washer GB97.1-12-200HV T4 GBIT. 1-12-200HV 2
910400500008 _|Washer GB93-12 PR RIGBI3-12 2
910100400009 Bolt GB5786-M12x1.25x25-8.8 IZFGB5786-M12x1. 25x25-8. 8 2
910100400029 Bolt GB5786-M16x1.5x40-8.8 B2 FEGB5786-M16x1. 5x40-8. 8 2
910400500010 Washer GB93-16 SRR EIGBI3-16 2
A Plunger rod assembly FHEZEAT BN !




HFEMET (=84 B8 H) /Short lifting cylinder (three stage full free)

‘Y\“

F5/N0 HHB/SN Name g3 %t /Remarks
A 044510100 | Cylinder (M)®75x$50x622(H=3600) 3L (M)(H=3600)
A 10050 [Cylinder (M)®75xd50x685(H=4000) 381 (M) (H=4000)
A 255044510051 [Cylinder (M)®75xP50x748(H=4300) L (M)(H=4300)
A 55044510052 [Cylinder (M)®75x50x772(H=4500) SAEL(M)(H=4500) 4/ Tno. 1-25
A 255044510053 [Cylinder (M)®75xP50x822(H=4800) SAEL(M)(H=4800)
A 55044510054 [Cylinder (M)®75xd50x879(H=5000) 3L (M)(H=5000)
A 044510055 | Cylinder (M)®75x®50x995(H=5500) SHL(M)(H=5500)
e A 255044510056 [Cylinder (M)®75xd50x1112(H=6000) 3L (M) (H=6000)
5: A 255044510103 [Cylinder (M)®75x®50x1229(H=6500) 3L (M) (H=6500) 1
¥ 1 A B 255098510005 Seal kits (three stage full free lifting cylinder) R (=24 [ b a) D) 1 0% Inc. 1.3.5.6.13.18
4/§ } C 255044510124 |Lifting chain LH1623-45 AL THEE A LH1623-45 2 H=3600
ol 7% c 255044510014 |Lifting chain LH1623-47 HTFBE A LH1623-47 2 [u=1000
T } C 255044510045  |Lifting chain LH1623-53 T LH1623-53 2 H=4300
7/$J 3 C 255044010060  [Lifting chain LH1623-55 AT BE S LH1623-55 2 H=4500
+— C 255044510133 |Lifting chain LH1623-59 T 4 LH1623-59 2 H=4800
[ C 255044510134 [Lifting chain LH1623-63 AT BE S LH1623-63 2 H=5000
{ i B C 255044510135 [Lifting chain LH1623-61 T HEZLH1623-61 2 H=5500
" g J C 255044510136 |Lifting chain LH1623-71 AT BE S LH1623-T1 2 H=6000
} " {:/;‘;} C 255044510137 |Lifting chain LH1623-81 HETH3E A LH1623-81 2 1=6500
IRZZ o 1 A Dust ring 50x58x6.5 7R
| & éa/drl 2 A Calch 50x60x3 450X60X3
} g}g E 5/’: % 3 A Seal ring 50x60x6 i FH 2
J{ % ! L 3 4 A Glide sleeve EdES
tad 5 A O ring 74.4x3.1 ORI 1
Em/T i 6 A O ring 69%3.55 O
I - 7 A Bearing5040 T 75040
8 A Piston rod T
9 A Circlip LA
10 A Piston assembly T IE SR
11 A Support ring 75x20x2.5 YK T5x20x2. 5
12 A Support ring 75x65x3 FKIRT5x65%3
13 A Seal ring 75x65x6 BNk




HFEMET (=84 B8 H) /Short lifting cylinder (three stage full free)

Fg/No Fif5/SN Name £ BR/QIY | &3 /Remarks
14 A Valve cover B 1
15 A Spring P 1
16 A Valve plug it 1
17 A Catch P 1
18 A O ring D20x2.4 ORH 1
. 19 A Circlip 12 FLH e 12 1
i 20 A Circlip 22 LI R 2 1
1’/;,5 21 A Slide valve TR 1
‘ifﬁ/ﬁ 0 a1 P 22 A Spring2.3x15x48.5 FH2. 3x15x48. 5 1
‘_@‘Cgf@{f = — A 23 A Cylinder T iA 1
M 4/§ 24 A Spacer U 1
| [T 2 A Screw M5x5 P S S BE TV 1
P 26 910100100071 |Bolt GB5782-M16x50-8.8 2K GB5782-M16x50-8. 8 1
7”%_ ) 27 910400500010 |Washer GB93-16 3% IGBI3-16 1
/,( | 28 255043520020  |Block chain plate PURERR 1
WP Ir‘/fD 29 255043520006 |Cylinder head ik 1
p] |é/u 30 940200500001 | Chain wheel bearing 780708K-¢110x@40x27 LK T80T08K- & 110x b 40x27 2
o IzJ/{i j 31 910401300020  [Circlip GB894.1-40 Al FH 9 £ B GB8YA. 1-40 2
:;‘;\f Ir{/oj 32 A split pin2.5x40 JF 452, 5x40 2
!/M | ﬂ{: I/‘d- 33 A LH1623 chain LH1623 4% B 2
: ,‘%\9’ i 5/<i> i 34 A Joint Kok 2
g -------- l \;ﬁ ; b/¢, 35 A Split pin 3.2x30 FF 143, 2x30 2
— TJ Iy | 36 A Nut M18x1.5 FRITEREIM18X1. 5 2
i |1 . 151 P
Bl e o 37 A Nut M18x1.5 B EMI8x1. 5 2
L J 38 910400500009 |Washer GB93-14 HAEEALRIGBI3- 14 2
39 910100400022 [Bolt GB5786-M14x1.5x40-8.8 IZH£GB5786-M14x1. 5x40-8. 8 2
41 A Joint RSN 2
42 910400500008  |SpringWasherGB93-12 JRE A EIGRI3-12 1
43 910100400009  |BoltGB5786-M12x1.25x25-8.8 2HEGB5786-M12x1. 25x25-8. 8 1




FEAME (%L HH) /Lifting cylinder (three stage full free)

A/B

Name

&%

% /Remarks

Fg/No SiiB/SN
A 044510104

Cylinder (L)D50xd40x1174

SHIEL(L)(H=3600)

10004

Cylinder (L)®50xP40x1312

SHEL(L)(H=4000)

044510005

Cylinder (L)D50xd40x1424

SHEL(L)(H=4300)

4510006

Cylinder (L)®50xP40x1474

SHEL(L)(H=4500)

255044510007 | Cylinder (L)D50x®40x1574 L (L) (H=4800)
255044510008 | Cylinder (L)®50xb40x1617 S (L) (H=5000)
255044510009 | Cylinder (L)®50xb40x1751 L (L) (H=5500)

044510010

Cylinder (L)®50xP40x1884

SEEL (L) (H=6000)

044510107

25

Cylinder (L)D50x®40x2017

SHEL(L)(H=6500)

A%/ Inc. 24-40

16

‘:EH

)

|

20
21

5977

1l

044510108

Cylinder (R)®50xd40x1174

SEIEL (L) (H=3600)

044510011

CyRinder (R)®50xP40x1312

SHEL(R)(H=4000)

CyRinder (R)®50x$40x1424

SEIEL(R)(H=4300)

CyRinder (R)®50xP40x1474

SHEL(R)(H=4500)

044510014

CyRinder (R)®50x$40x1574

SEIEL (R)(H=4800)

044510015

CyRinder (R)®50xP40x1617

SHEL(R)(H=5000)

044510016

CyRinder (R)®50x$40x1751

SEEL(R)(H=5500)

044510017

CyRinder (R)®50xP40x1884

SHEL(R)(H=6000)

% /Inc. 24-40

5
5
5
5
5
5
255044510012
5
5
5
5
5
5
5

255044510013

5
5
5
5
5
5
5
5
5
5
25
5
5
5
5
5
5
5
5
5
5

ole|o|ols el |= ooz |e|e|s|s|slo|=m|=|==|=|=|=|=|=|=|=|=|=|=|=|=|=|=

1

044510111 |Cylinder (R)®50x$40x2017 KL (L)(H=6500) 1
55098510003 | Seal Kits(three stage full free lifting cylinder) FEIHMEEA (CHA E ETHD 2 4 Tne. 29. 34, 35. 37

255044510134  [Lifting chainLH1623-63 TR LH1623-63 2 H=3600

255044510046 |Lifting chainLH1623-69 T 4 LH1623-69 2 114000

255044510138 Lifting chainLH1623-73 Ao E 44 LH1623-73 2 H=4300

255044510047 |Lifting chainLH1623-75 JETHEE 4 LH1623-75 2 114500

255043510139 Lifting chainLH1623-79 AL E 44 LH1623-79 2 H=4800

255044510140  |Lifting chainLH1623-85 T 4 LH1623-85 2 115000

255044510048 Lifting chainLH1623-95 FLFFE S LH1623-95 2 H=5500

255044510049 _|Lifting chainLH1623-103 T 4 LH1623-103 2 116000

255044510125 Lifting chainLH1623-113 AL THESLH1623-113 2 H=6500

910100300023  [Bolt GB5783-M8x25-8.8 BHEGB5783-M8x25-8. 8 4

910400500006  |Washer GB93-8 3% 6BI3-8 4

910400100006 | Washer GB97.1-8-200HV P FEGBIT. 1-8-200HV 4

255044520099 Rubber pad b gy 2

255044520100 |Support block S P

255044520098 Blendboard 1 2

910300100007  |Screw M10x35-8.8 #25TM10x35-8. 8 P

941100100003  |Nut GB6170-M10-10 2 £FGB6170-M10-10 9




FEAME (%L HH) /Lifting cylinder (three stage full free)

=

1

Fg/No HB/SN Name £ BR/QIY | &3 /Remarks
10 910400100008  |Washer GB97.1-12-200HV P24 fE|GBYT. 1-12-200HV 2
11 910400500008 |Washer GB93-12 PRI EIGBI3-12 1
12 910100400009  |Bolt GB5786-M12x1.25x25-8.8 IZHEGB5786-M12x 1. 25x25-8. 8 2
13 A Joint it Sk 2
15 910100300053  |Bolt GB5783-M12x45-8.8 IZHEGB5783-M12x45-8. 8 2
16 910401300020  |Circlip GB894.1-40 Al PR R GBBY 4. 1-40 2
17 940200500005 Chain wheel bearing 780708K-¢110xp40x27 BEF 7K T80T08K- & 110x & 40x27 2
18 A LH1623 chain LH1623 b3 2
19 A Split pin 2.5x40 JF 52, 5x40 2
20 A Joint Kok 2
21 A Split pin 3.2x30 JF I3, 2x30 2
22 A Nut M18x1.5 FRITIZFIMI8x L. 5 2
23 A Nut M18x1.5 BEBIM18x1. 5 2
24 A Piston rod % FEAT L
25 A Adjusting bushing 40.5x49xL2 i #4240, 5x49x1.2 1
26 A Circlip 924x2 HHLL P & 24x2 1
27 A Bearing 50x20x2.5 % 7&50x20x2. 5 1
28 A Catch 50x40x3 4 1150x40x3 1
29 A Seal ring 50x40x6 LA E 1
30 A Piston S 1
31 A Copper bushing L:OESS 1
32 A Circlip ¢26.5x2 HRLL L4 ¢ 26. 5x2 1
33 A Buffer ring LEPER 1
34 A Dust ring DKB40x52x7/10 NG 1
35 A Seal ring 40x50x6 A e L
36 A Guide bushing SE 1
37 A O seal ring 49.7x2.4 ORY el 1
38 A Bearing 4030 AR 4K 4030 1
39 A Cylinder AR 1
40 A Dowel pin D10x26 5] H: 49D10x26 1




MgHlsL/Tilted cylinder

Fg/No HB/SN Name £ HeR/QIY #¥E/Remarks
A 256120510001 | Tilted cylinder (6/10) L (6/10) 1 H<3700, Left
A 256120510002 | Tilted cylinder (6/6) 1L (6/6) 1 3700 < H<5000, Left
A 256120510003 | Tilted cylinder (3/6) HiL (3/6) 1 5000 <H,Left
A A 256120510005 |Tilted cylinder (6/10) Wi (6/10) 1 H<3700,Right
A 256120510006 | Tilted cylinder (6/6) 1L (6/6) 1 3700 <H<5000,Right
B A 256120510007 Tilted cylinder (3/6) R (3/6) 1 5000< H,Right
B 256198510006 [Seal Kits (tlited cylinder) WA (R 2
94— | 1 A Grease mouth Z1/8 FiEA T EWEz1/8 2
/é 2 A Earring HH 2
11)4'5 3 A Bearing GE30ES %11 7K GE30ES 2
15 | 4 A Circlip 47 Fiikla7 2
T/¢ 5 A NutM14 #EM14 2
1 6 A Washer14 14 2
7 A BoltM14x55 1ZHEM14x55 2
8 A Piston body assembly IR 2
9 A Yx seal ring D80X70x6 UL 2
10 A Support ring D80x75x20 7 KIF80x75x20 2
11 A Dust ring 35x47x7 Bk 2
12 A Circlip Sl 2
13 A Circlip E212] 2
14 A Catch 35x45x3 44 /7 35x45x3 2
15 A Useal ring 35x45x10 UR B il 2
16 A Guide sleeve FE 2
17 A O seal ring 80x3.1 O z5 2
18 A Bearing 3530 1T 473530 2
19 A Cylinder barrel assembly HANEEEYE'Y 2
20 A Bearing 3038 154l 7K3038 2




W RY/Electric system

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
1 920200300009  |Micro switch WENIFR 1 SEAE 3/ Parking brake
2 910400100003 [Washer GB97.1-4-200HV P4 PEGBIT. 1-4-200HV 2
3 920200800013 |Combination switch JK361B-1003 HETFR 1
! 910200500038 [Screw GB818-M5x12-4.8 $25IGBS18-M5x12-4. 8 4
5 910400500004  |Washer GB93-5 F R EIGBY3-5 8
6 910400100004  [Washer GB97.1-5-200HV P4 PEGBIT. 1-5-200HV 3
7 922000100066  |Light FLDD-9Z-FX JIFLDD-97-FX 2 i K 4T /headlamps
8 922000100052 |Light FLDJ-QXD-001 TFLDJ-QXD-001 2 HI§ERIXT/front turn signal lamp
9 920200200031 __[Key switch FRRLFFR(— AL ER) 1
10 920500100001 Horn 125-DC24V 1\ 125-DC24V 1
11 910400100005  [Washer GB97.1-6-200HV P-4 BEIGBIT. 1-6-200HV 1
12 910400500005 Washer GB93-6 B I E GBI3-6 1
13 910200500051  [Screw GB818-M6x12-4.8 $5TGRS18-M6x12-4. 8 1
14 920200300004 Micro switch ThEh I 3 multivay valve
921100100011 Indicator 3501-12-80V 53501 1 Curtis-SE

15 921100100045 Indicator IDD XZ=I0D 1 Inmotion
921100100063 Indicator 3401T-12-96V X3%3401T-12-96V Curtis-F

16 921900100002 | Transducer DC80V 24V HEHARDCBOVEE 24V 1

17 921900100004 | Transducer DC24V 5V L ARDC24VEE5Y 4

18 920200100020 Emergency stop switch LAY39-01MJ-RC ST AELAY39-01MJ-RC 1
255033010001 | Body wiring harness (Curtis-4P25N) G2 (Curtis—4P25N) 1 Curtis—SE

19 256033010013 Body wiring harness (Inmotion-4P30N) G243 (Inmot ion-4P30N) 1 Inmotion
255033010018 | Truck body harness(Curtis-F-4P25N) ZE 54,5 (Curtis-F R 51]-4P25N) 1 Curtis-F
921000200085  |Charger SN8OV80A(Asia Chinese) 75 HLAZSNSOVB0A () 1 560Ah
921000200086 | Charger SN80V80A(Asia English) 75 1 #ESNBOVBOA (F3%) 1 560Ah
921000200089 [Charger SN80V80A(Australian) FE HIAZSNSOVS0A (##) 1 560Ah

20 921000200090 | Charger SN80V80A(America) 75 HL 2SNSOVS0A (%) 1 560Ah
921000200171 [Charger SN80V65A(Asia Chinese) F HIAZSNSOV65A CIF 1) 1 500Ah
921000200172 [Charger SN8OV65A(Asia English) 75 HL 2 SNSOV65A (IE38) 1 500Ah
921000200175  [Charger SN80V65A(Australian) FE HIAZSNSOVE5A (38) 1 500Ah
921000200176 | Charger SN80V65A(America) 75 HLAESNBOV65A () 2 500Ah

21 256033010009 [Cable RS 1

22 910200200058 [ScrewGB70.1-M8x25-8.8 BETGBT0. 1-M8x25-8. 8 1
256033010002  |Electric control(Curtis-4P30N ) AL (Curtis—4P30N) 1 Curtis—SE

23 256033010011 Electric control(Inmotion-4P30N ) 21 (Inmot ion-4P30N) 1 Inmotion
256033010014  |Electric control(Curtis-F-4P30N ) A2 (Curtis—F & %1-4P30N) 1 Curtis—F

24 256033010006 |Cable-U2-35-6-8-1350 #4i-U2-50-8-8-1350 1

25 256033010007 |Cable-V2-35-6-8-1300 #:45-V2-35-6-8-1300 1

26 256033010008 |Cable-W2-35-6-8-1250 2 4-W2-35-6-8-1250 1

27 256033010003 [Cable-U1-35-6-8-3100 #4-U1-50-8-8-3250 1

28 256033010004 _|Cable-V1-35-6-8-3050 2:4-V1-35-6-8-3200 1

29 256033010005 |Cable-W1-35-6-8-3000 : 1

30 920201000002 |Foot pedal T N

31 922000100003 [Light PDL-LXHW-2 FTPDL-LXHW—2 P TREETT

32 922000100004 Light PDL-LXJD-01Y JTPDL-LXJD-01Y 1 HIRHT /Narning lights

33 255033510001 |Rear lever switch JRETFIFR 1

34 921700100005 Accelerator S B8FZ3-532-133 1 Curtis
921700100015 Accelerator i &% JCTH2-5L 1 Inmotion




3% 28 #F (CURTIS) /Electronic control element (CURTIS)

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
1 920100400008  |Fuse box BX2081X {5 £EBX2081X 1
) 921400100054 | Controller 1234SE-6321 Fi il #51234SE-6321 1 28| /Traction
921400100177 [Controller AC-F6-A-80-450-101 51 22AC-F6-A-80-450-101 1 5| /Traction
3 921400100054 | Controller 1234SE-6321 i 21234SE-6321 1 % /Pump
921400100177 [Controller AC-F6-A-80-450-101 51 2RAC-F6-A-80-450-101 1 3/Punp
4 920500100002 Buzzer DJB-24B H;{!UH}W&H%%DJB724B 1
5 922000100005 _|Light SG252-24V 1'S6252-24V 1
6 920800100002 |Relay DC24V-HFV4 4k L Z8DC24V-HEVA 1
7 920100100014 |Fuse 500A A ££500A 1
8 920700100006  |[Contactor DC48C-SW200-583 HEAEERDCSOV-SW200-583 1




Hi3% 21 % (Inmotion) /Electronic control element (Inmotion)

wn

F5/N0 HB/SN Name E By #&¥E/Remarks
1 920100400008 Fuse box BX2081X FRE £BX2081X 1
, 921400100072 |Controller ACS80M-330C-35P o B2 ACSSOM-330C—35P 1 e,
921400100073 Controller ACS80M-330C-23P 12 il §ACS80OM-330C-23P 1 /P
4 920500100002 Buzzer DJB-24B U] 1)\ 6 1 55D JB—24B 1
5 922000100005 Light SG252-24V 47SG252-24V 1
6 920800100002 Relay DC24V-HFV4 4k HL 28DC24V-HFV4 1
7 920100100014 Fuse 500A 1K 225007 1
8 920700100005 Contactor DC48C-SW200-262 Pk ADC48C-SW200-262 1




WA R B R /Power connector assembly

JFS/N0 HHB/SN Name E3:8 HE/QTY %¥%E/Remarks
1 920400100014  [Batteryconnecting cable REMA95601-05 4 4 REMA95601-05 1 AL
1 920400100023  |Batteryconnecting cable REMA95615-39 FEREFREMA95615-39 1 e
2 920400100011 |Batteryconnecting cableREMA95500-01 46 4 REMA95500-01 1
3 910400100005 |Washer GB97.1-6-200HV T4 EIGBIT. 1-6-200HV 4
4 910400500005  |Washer GB93-6 R EIGBI3-6 4
5 910200200046 |Screw GB70.1-M6x60-8.8 $2ETGB70. 1-M6x60-8. 8 4




R (T30

Fif5/SN Name E HE/Q1Y #¥E/Remarks
2560985147501 i A 1
2561985147501 BRIV P 1
255047020003 X AAE AU 1
255047020016 EbIAES 1
255047020007 & BRI IR 1
941200300011 PERBRIG 1
255047020013 N YN 1
255047020011 el 3
255047020008 AR LR MR 2
941200100027 Eiiie L] 2
255047020002 FeR AR IR 2
255047020017 R EAR IR 2
255047020022 LPAL i 2
255047020004 HE bR 1
256047020007 7= SRR 2 FE4P30N
256147020007 P S AR IR 2 FE4P35N
255047020001 SRV b b 1
255047020012 ) 1
255047020009 ik ge 1
941200100004 AR 2
255047020019 EEENES 2
255047020006 ALt A T A 1




R 33k (JE3) /Labels

Fg/No Fif5/SN Name E HE/Q1Y #¥E/Remarks

A 2560985147502  |English labeling assembly AR L 1
2561985147502  |English labeling assembly BRI SRR 1
1 255047020007  |Battery maintenance & BRI IR 1
2 941200300011  |Warning label FERbE 1
3 3 255047020013  [“No passengers” decal LN N 1
% 4 255047020011  |Crane hook label liRE7) 3
5 255047020008  |No crane label ARk mARiR 2
o 6 941200100027  |Squeeze hand stick T bl 2
@ 3 7 255047020002  [Tyre pressure label AR IR 2
1‘1 8 255047020022  |Noblelift logo Wi bk 2
S* 9 255047020006 | Supporting point label S bR 1
10 255047020004  |Hydraulic oil sticker W il bR 1

1 256047020007 | Product model sticker 7 SRR 2 FE4P30N

256147020007  |Product model sticker RE AR 2 FE4P35N
12 255047020001 Foot brake sticker TR FRIS 1
13 255047020012  |Safety belt sticker LA BRI 1
14 255047020009  |No climbing e 1
15 941200100004  |Safety label AR 2
16 255047020006 |Battery cover open sticker H it A s T B 1




B (P30

Fg/No HB/SN Name £ HeR/QIY #1%/Remarks
1 255047520001 Bl 1
2 910500600002 14T GB827-3x10 4
3 255047520004 Al PR IR AR 1
R 256047520003 R 2 1 FE4P30N
256147520003 Gunf it 2k 1 FE4P35N




FdE M (JE30) /Data nameplate

JFS/N0 HF5/SN Name E3:8 /Y #¥E/Remarks
1 255047520002 Nameplate i 1
2 910500600002  |Rivet GB827-3x10 14T GB827-3x10 4
3 255047520005  |Lose weight sticker with sidesway Al PR IR AR 1
4 256047520003 Load capacity diagram g7 i 26 P 1 FE4P30N
256147520003 |Load capacity diagram i i £ 1 1




it XEE/Lithiun Cell

JFS/N0 HHB/SN Name E3:8 By #&¥E/Remarks
256337013101 54 76. 8V277GF2[H FR3ON 1 Pt 3
A 256337013102 4176, 8V412GF2[E BR3ON 1 Pt
256337013103 54 76. 8V554GF2[H FR30N 1 Pt 3
256337013104 EEH76. 8V277GE2 I #4 B FR3ON 1 Pt
1 256337013105 5176.8V412GF2 Il ON 1 P
, 256337013106 B4 76. 8V554GF2 I #4 B FR3ON 1 Pt
F R 256336512117  [Lithium Charger ADY80V150A(380V 50/60Hz) 2R 75 EB 28 ADY8OV150A(380V 50/60Hz) 1 300Ah
256336512118 |Lithium Charger ADY80V150A(400V 50/60Hz) {2875 E835 ADYBOV150A(400V 50/60Hz) 1 300Ah
256336512119  [Lithium Charger ADY80V150A(415V 50/60Hz) 2R 75 EB 2% ADY8OV150A(415V 50/60Hz) 1 300Ah
) 256336512120  |Lithium Charger ADY80V150A(420-520V 50/60Hz) HEEB7E338 ADYBOV150A(420-520V 50/60Hz) 1 300Ah
256336512107  [Lithium Charger ADY80V200A(380V 50/60Hz) 2R 75 EB 2 ADY8OV200A(380V 50/60Hz) 1 300Ah
256336512108 |Lithium Charger ADY80V200A(400V 50/60Hz) HEEB75E838 ADYBOV200A(400V 50/60HZ) 1 400/500Ah
256336512109  [Lithium Charger ADY80V200A(415V 50/60Hz) 2R 75 EB 2 ADYBOV200A(415V 50/60Hz) 1 400/500Ah
256336512110  |Lithium Charger ADY80V200A(420-520V 50/60Hz) HEEB 75338 ADYBOV200A(420-520V 50/60Hz) 1 400/500Ah
3 910400200005  |Washer GB96.1-12-200HV K H#EGBI6.1-12-200HV 4
4 910400500008  |Washer GB93-12 EHEGBI3-12 4
5 910200200097  [Screw GB70.1-M12x25-8.8 $%£]GB70.1-M12x25-8.8 4
6 256323012001  |Secondary weight e E 1




Ui %4/ Twing installation

/N0 HH5/SN Name L HE/QTY #&¥E/Remarks
A 256113010010 | Twin Assembly 23x9-10 (Solid sun) XU 45 23X9-10( 52 0 1 BH) 2 f51-3
1 255013010003  [Tyre 23X9-10 (Solid sunrise) #:1:23%9-10(3 01 FH) 4
2 255013010013 |Rim Assembly 6.50F-10(in-tyre) B2 A16.50F-10(3Uif P9) 2
3 255013010014  |Rim Assembly 6.50F-10(outside twin) 1R A6.50F-1003UIH 4 2
4 255021521010  |Fender (front left) FERAR(Z ) 1
5 256113512001  |Drive axle (East Wan) KB U 1
6 910100400006  [Bolt GB5786 - M10x1. 25 x40-8.8 $%12GB5786-M10x1.25x40-8.8 6
7 910400100007  [Flat washer GB97.1-10-200 hv 5[ GB97.1-10-200HV 6
8 910400500007  [Spring washer GB93-10 HE BB GBI3-10 6
9 910300100007  [Nut GB6170 - M10-10 12f3GB6170-M10-10 6
10 255021521011  |Fender (front right) FHRAR (41 11) 1




